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s=aranas. FCC RF Test Report Report No. : FR420703C

Appendix B. AC Conducted Emission Test Results

: ) i Temperature : 22~24°C
Test Engineer : [FangMing Liang : =
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
100 Level (dBuV) Date: 2024-02-19
90
80
70
o0 12 FCC 15C_QP
FCC 15C_AVG
30 :
20
10
%15 0.5 1 2 5 10 20 30
Frequency (MHz)}
Site : CO01-5Z2

Condition: FCC 15C QP AC LISN 100063 L LINE

Over Limit Read LISN Cabkle

Freq Level Limit Line Level Factor Loss Remark
MHz dBuv dB dBuv dBuv dB dB
1 0.1> 38.42 -17.34 55.%6 17.91 10.38 10.13 Average
2 0.15 53.22 -12.74 &5.%6 32.71 10.38 10.13 ¢P
3 0.1% 35.07 -18.%1 53.%8 14.50 10.42 10.15 Average
4 0.1% 47.87 -16.11 &3.%98 27.30 10.42 10.15 ¢QP
] 0.22 36.17 -16.57 532.74 15.70 10.32 10.15 Average
& 0.22 48.97 -13.77 €2.74 28B.50 10.32 10.15 ¢P
7 0.26 34.15 -17.14 51.2% 13.%0 10.10 10.15 Average
8 0.26 43.15 -18.14 €1.2% 22.%0 10.10 10.15 QP
9 1.03 28.00 -18.00 4&6.00 7.60 10.24 10.16 Average
10 1.03 36.00 -20.00 56.00 15.60 10.24 10.16 QP
11 * 13.55 6€0.3% 10.3% 50.00 35.70 10.23 10.46 Average
12 1! 13.55 &0.39 0.3% &0.00 35.70 10.23 10.46 QP

(1) with antenna

Remark: 13.560MHz is the NFC RF fundamental signal.
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saronas. FCC RF Test Report

Report No. : FR420703C

. ) . Temperature : 22~24°C
Test Engineer : |FangMing Liang : —
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Neutral

Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Level (dBuV) Date: 2024-02-19
100
90
80
70
0
FCC 15C_QP
FCC 15C_AVG
W
20
10
0
0.15 05 2 5 10 20 30
Frequency (MHz)
Site : COO0l1-5Z
Condition: FCC 15C OP AC LISH 1000&3 L LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz dBuv dB dBuv dBuv dB dB
1 0.15 37.02 -18.98 56.00 16.50 10.39 10.13 Average
2 0.15 50.02 -15.98 66.00 29.50 10.39 10.13 QP
3 0.20 36.74 -16.88 53.62 16.10 10.49 10.15 Average
4 0.20 46.34 -17.28 6€3.62 25.70 10.49 10.15 QP
5 0.23 30.74 -21.87 52.61 10.30 10.29 10.15 Average
€ 0.23 40.44 -22.17 62.61 20.00 10.29 10.15 QP
7 1.00 24.51 -21.49 46.00 4.10 10.25 10.16 Average
8 1.00 35.31 -20.69 56.00 14.90 10.25 10.16 QP
g * 13.55 64.49 14.49 50.00 43.80 10.23 10.46 Zverage
10 ! 13.55 64.49% 4.49 60.00 43.80 10.23 10.46 QP
11 22.54 28.24 -21.76 50.00 7.40 10.17 10.67 Average
12 22.54 33.34 -26.66 €0.00 12.50 10.17 10.67 QP
(1) with antenna
Remark: 13.560MHz is the NFC RF fundamental signal.
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s=aranas. FCC RF Test Report Report No. : FR420703C
: ) i Temperature : 22~24°C
Test Engineer : [FangMing Liang : =
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Line

Remark :

All emissions not reported here are more than 10 dB below the prescribed limit.

Data: 5

100

Level (dBuV) Date: 2024-04-03

90

80

70

60

50

40

30

20

10

FCC 15C_QP

FCC 15C_AVG

Site
Conditi

0.15 0.5 1 2 5 10 20 30

Frequency (MHz)

: COO01-5Z
on: FCC 15C QP AC LISHN 100063 L LINE

Over Limit Read LISN Cable
Fregq Lewvel Limit Line Level Factor Loss Remark

Mz dBuV dB dBuv dBuv dB dB

13.56 24.%9% -25.01 50.00 4.30 10.23 10.4& Average
13.56 30.29 -29.71 €0.00 9.60 10.23 10.46 QF

(2) With dummy load

Remark: Only the

fundamental NFC signal needs to be retested per KDB 174176.
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s=aranas. FCC RF Test Report Report No. : FR420703C

. ) . Temperature : 22~24°C
Test Engineer : [FangMing Liang : =
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Data: 6
Date: 2024-04-03
100 Level (dBuV) &
90
80
70
60 | FCC 15C_QP
50 | FCC 15C_AVG
40
30 7
20
10
%015 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-5Z
Condition: FCC 15C QP AC LISHN 100063 N NEUTERAL
Over Limit Read LISN Cable
Freg Level Limit Line Level Factor Loss Remark
MHz dBuVv dB dBuV dBuV dB dB
1 * 13.56 21.19 -28.81 50.00 0.50 10.23 10.46 Average
2 13.56 26.29 -33.71 6€0.00 5.60 10.23 10.46 QP

(2) With dummy load

Remark: Only the fundamental NFC signal needs to be retested per KDB 174176.
Note:

1. Level(dBupV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)

2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
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s=aranas. FCC RF Test Report Report No.: FR420703C

Appendix C. Radiated Spurious Emission Test Data

Test Engineer: Wenbo Xiao PGS AR o0%
Temperature: 20°C~22°C
Radiated Spurious Emission Test Modes
Mode Band (MHz) | Antenna Modulation Channel  Frequency | Data Rate RU Remark
Mode 1 = 2400-2483.5  5+7 802.11b 01 2412 1Mbps - Flip Open
Mode 2 = 2400-2483.5  5+7 802.11b 06 2437 1Mbps - Flip Open
Mode 3 = 2400-2483.5  5+7 802.11b 11 2462 1Mbps - Flip Open
Mode 4 = 2400-2483.5  5+7 802.11g 01 2412 6Mbps ; Flip Open
Mode 5 = 2400-24835  5+7 802.11g 06 2437 6Mbps - Flip Open
Mode 6 = 2400-24835  5+7 802.11g 11 2462 6Mbps - Flip Open
Mode 7 = 2400-24835  5+7 802.11n HT20 01 2412 MCSO0 - Flip Open
Mode 8 = 2400-2483.5  5+7 802.11n HT20 06 2437 MCSO0 - Flip Open
Mode 9 = 2400-2483.5  5+7 802.11n HT20 11 2462 MCSO0 - Flip Open
Mode 10 = 2400-2483.5  5+7 802.11n HT40 03 2422 MCS0 ; Flip Open
Mode 11 = 2400-24835  5+7 802.11n HT40 09 2452 MCSO0 - Flip Open
Mode 12 = 2400-24835  5+7 802.11ax HE20 01 2412 MCS0 FulRU | Flip Open
Mode 13~ 2400-24835  5+7 802.11ax HE20 06 2437 MCS0 FulRU | Flip Open
Mode 14 = 2400-2483.5  5+7 802.11ax HE20 11 2462 MCS0 FullRU | Flip Open
Mode 15 = 2400-2483.5  5+7 802.11ax HE40 03 2422 MCS0 FullRU | Flip Open
Mode 16 = 2400-2483.5  5+7 802.11ax HE40 09 2452 MCSO0 FulRU | Flip Open
Mode 17 = 2400-24835 547 802.11ax HE20 01 2412 mcso  FamERY ip open
Mode 18 = 2400-24835 547 802.11ax HE20 11 2462 mcso  Pat@RY i open
Mode 19 = 2400-2483.5  5+7 802.11be EHT20 01 2412 MCS0 FullRU | Flip Open
Mode 20 = 2400-2483.5  5+7 802.11be EHT20 06 2437 MCS0 FullRU | Flip Open
Mode 21 = 2400-24835  5+7 802.11be EHT20 11 2462 MCSO0 FulRU | Flip Open
Mode 22 2400-24835  5+7 802.11be EHT40 03 2422 MCS0 FUulRU | Flip Open
Mode 23 2400-24835  5+7 802.11be EHT40 09 2452 MCS0 FUulRU | Flip Open
Mode 24 = 2400-24835  5+7 802.11be EHT20 01 2412 MCS0 Si{‘gé‘is'gu Flip Open
Mode 25 = 2400-2483.5  5+7 802.11be EHT20 11 2462 MCS0 Si{‘g&'}u Flip Open
Mode 26 ~2400-24835  5+7 | 802.1lbe EHT20 = 01 2412 mcso | STARY Fip open
Mode 27 2400-24835  5+7 | 802.1lbe EHT20 11 2462 MCS0 S{gg['r;eu Flip Open
Mode 28 = 2400-24835  5+7 802.11ax HE20 01 2412 MCS0 Full RU LF
Mode 29 = 2400-2483.5  5+7 802.11ax HE20 01 2412 MCSO0 FulRU | Fold Up
Mode 30 = 2400-2483.5  5+7 802.11n HT40 06 2437 MCS0 FullRU | Flip Open
Sporton International Inc. (ShenzZhen) Page Number : Clof C131
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s=aranas. FCC RF Test Report Report No.: FR420703C
Mode Band (MHz) | Antenna Modulation Channel  Frequency | Data Rate RU Remark
Mode 31 = 2400-2483.5 5+7 802.11ax HE40 06 2437 MCS0 FullRU | Flip Open
Mode 32 2400-2483.5 5+7 802.11be EHT40 06 2437 MCSO0 FullRU | Flip Open
Mode 33 = 2400-2483.5 5+7 802.11g 10 2457 6Mbps - Flip Open
Mode 34 = 2400-2483.5 5+7 802.11n HT20 10 2457 MCSO - Flip Open
Mode 35 2400-2483.5 5+7 802.11n HT40 08 2447 MCSO - Flip Open
Mode 36 = 2400-2483.5 5+7 802.11ax HE20 02 2417 MCSO Full RU Flip Open
Mode 37 @ 2400-2483.5 5+7 802.11ax HE20 10 2457 MCSO Full RU Flip Open
Mode 38 @ 2400-2483.5 5+7 802.11ax HE40 04 2427 MCSO Full RU Flip Open
Mode 39 | 2400-2483.5 5+7 802.11ax HE40 08 2447 MCSO0 Full RU Flip Open
Mode 40 | 2400-2483.5 5+7 802.11BE EHT20 02 2417 MCSO0 Full RU Flip Open
Mode 41 | 2400-2483.5 5+7 802.11BE EHT20 10 2457 MCSO0 Full RU Flip Open
Mode 42 | 2400-2483.5 5+7 802.11BE EHT40 04 2427 MCSO0 Full RU Flip Open
Mode 43 | 2400-2483.5 5+7 802.11BE EHT40 08 2447 MCSO Full RU Flip Open
Sporton International Inc. (ShenzZhen) Page Number : C20of C131
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SPORTON LAB.

FCC RF Test Report

Report No.: FR420703C

Summary of each worse mode

Mode Modulation Ch. (T\;E(l) (dléi\ca}lm) (dléiun\]/i/tm) M(ng)in Pol. F;c\a/zk Result Remark
1 802.11b 01 | 2386.44 48.13 54.00 -5.87 V | AVERAGE | Pass Band Edge
1 802.11b 01 | 4824.00 37.55 54.00 -16.45 \% Average Pass Harmonic
2 802.11b 06 - - - - - - - Band Edge
2 802.11b 06 | 4874.00 40.57 54.00 -13.43 \% Average Pass Harmonic
3 802.11b 11 | 2484.88 46.52 54.00 -7.48 V | AVERAGE | Pass Band Edge
3 802.11b 11 | 4924.00 37.49 54.00 -16.51 \% Average Pass Harmonic
4 802.11g 01 | 2389.30 50.15 54.00 -3.85 V | AVERAGE | Pass Band Edge
4 802.11g 01 | 4824.00 44.89 74.00 -29.11 H Peak Pass Harmonic
5 802.11g 06 - - - - - - - Band Edge
5 802.11g 06 | 4874.00 46.86 74.00 -27.14 \% Peak Pass Harmonic
6 802.11g 11 | 248355 50.28 54.00 -3.72 V | AVERAGE | Pass Band Edge
6 802.11g 11 | 7386.00 45.72 74.00 -28.28 \Y, Peak Pass Harmonic
7 802.11n HT20 01 | 2389.95 49.98 54.00 -4.02 H | AVERAGE | Pass Band Edge
7 802.11n HT20 01 | 4824.00 44.73 74.00 -29.27 \% Peak Pass Harmonic
8 802.11n HT20 06 - - - - - - - Band Edge
8 802.11n HT20 06 | 4874.00 46.54 74.00 -27.46 H Peak Pass Harmonic
9 802.11n HT20 11 | 2483.58 50.36 54.00 -3.64 V | AVERAGE | Pass Band Edge
9 802.11n HT20 11 | 4924.00 46.09 74.00 -27.91 \% Peak Pass Harmonic
10 802.11n HT40 03 | 2389.41 50.06 54.00 -3.94 V | AVERAGE @ Pass Band Edge
10 802.11n HT40 03 - - - - - - - Harmonic
11 802.11n HT40 09 | 2483.59 48.73 54.00 -5.27 V | AVERAGE | Pass Band Edge
11 802.11n HT40 09 - - - - - - - Harmonic
12 802.11ax HE20 01 | 2389.95 50.68 54.00 -3.32 AVERAGE Pass Band Edge
12 802.11ax HE20 01 | 4824.00 45.17 74.00 -28.83 Peak Pass Harmonic
13 802.11ax HE20 = 06 - - - - - - - Band Edge
13 802.11ax HE20 06 | 7311.00 46.83 74.00 -27.17 \% Peak Pass Harmonic
14 802.11ax HE20 11 | 2483.66 47.89 54.00 -6.11 V | AVERAGE | Pass Band Edge
14 802.11ax HE20 11 | 7386.00 46.66 74.00 -27.34 \% Peak Pass Harmonic
15 802.11ax HE40 03 | 2389.74 50.24 54.00 -3.76 V | AVERAGE @ Pass Band Edge
15 802.11ax HE40 03 - - - - - - - Harmonic
16 802.11ax HE40 09 | 2483.58 50.27 54.00 -3.73 V | AVERAGE | Pass Band Edge
16 802.11ax HE40 = 09 - - - - - - - Harmonic
17 802.11ax HE20 01 | 2389.95 37.92 54.00 -16.08 V | AVERAGE | Pass Band Edge
17 802.11ax HE20 = 01 - - - - - - - Harmonic
18 802.11ax HE20 11 | 2483.55 36.30 54.00 -17.70 V | AVERAGE @ Pass Band Edge
18 802.11ax HE20 11 - - - - - - - Harmonic
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SPORTON LAB.

FCC RF Test Report

Report No.: FR420703C

Mode Modulation Ch. (II:\;ECi) (dléi\ca}lm) (dléiun\]/i/tm) M(ng)in Pol. Z'\E/Zk Result Remark
19 802.11be EHT20 @ 01 | 2389.95 49.84 54.00 -4.16 H | AVERAGE | Pass Band Edge
19 802.11be EHT20 01 | 4824.00 45.16 74.00 -28.84 H Peak Pass Harmonic
20 802.11be EHT20 06 | 2483.56 46.88 54.00 -7.12 V | AVERAGE @ Pass Band Edge
20 802.11be EHT20 06 | 7311.00 45.41 74.00 -28.59 H Peak Pass Harmonic
21 802.11be EHT20 @ 11 | 2483.89 47.73 54.00 -6.27 V | AVERAGE | Pass Band Edge
21 802.11be EHT20 11 | 7386.00 44.62 74.00 -29.38  V Peak Pass Harmonic
22 802.11be EHT40 03 | 2389.41 50.65 54.00 -3.35 V | AVERAGE | Pass Band Edge
22 802.11be EHT40 @ 03 - - - - - - - Harmonic
23 802.11be EHT40 09 | 2483.54 50.27 54.00 -3.73 V | AVERAGE | Pass Band Edge
23 802.11be EHT40 @ 09 - - - - - - - Harmonic
24 802.11be EHT20 @ 01 | 2389.30 41.84 54.00 -12.16 V | AVERAGE | Pass Band Edge
24 802.11be EHT20 | 01 - - - - - - - Harmonic
25 802.11be EHT20 @ 11 | 2483.58 36.22 54.00 -17.78 V | AVERAGE | Pass Band Edge
25 802.11be EHT20 11 - - - - - - - Harmonic
26 802.11be EHT20 @ 01 | 2389.82 38.75 54.00 -15.25 V | AVERAGE | Pass Band Edge
26 802.11be EHT20 @ 01 - - - - - - - Harmonic
27 802.11be EHT20 11 | 2483.66 39.63 54.00 -14.37 V | AVERAGE | Pass Band Edge
27 802.11be EHT20 11 - - - - - - - Harmonic
28 802.11ax HE20 01 53.28 32.03 40.00 -7.97 \% PEAK Pass LF
29 802.11ax HE20 01 | 2389.43 50.28 54.00 -3.72 H | AVERAGE | Pass Band Edge
29 802.11ax HE20 01 | 4824.00 46.08 74.00 -27.92 \% Peak Pass Harmonic
30 802.11n HT40 06 | 2483.56 49.54 54.00 -4.46 V | AVERAGE | Pass Band Edge
30 802.11n HT40 06 - - - - - - - Harmonic
31 802.11ax HE40 06 | 2483.56 50.62 54.00 -3.38 V | AVERAGE | Pass Band Edge
31 802.11ax HE40 06 - - - - - - - Harmonic
32 802.11be EHT40 06 @ 2483.56 50.35 54.00 -3.65 V | AVERAGE Pass @ Band Edge
32 802.11be EHT40 @ 06 - - - - - - - Harmonic
33 802.11g 10 | 2483.51 47.39 54.00 -6.61 V | AVERAGE | Pass Band Edge
33 802.11g 10 - - - - - - - Harmonic
34 802.11n HT20 10 248351 47.78 54.00 -6.22 V | AVERAGE @ Pass Band Edge
34 802.11n HT20 10 - - - - - - - Harmonic
35 802.11n HT40 08 | 2484.26 48.54 54.00 -5.46 V | AVERAGE @ Pass Band Edge
35 802.11n HT40 08 - - - - - - - Harmonic
36 802.11ax HE20 02 | 2389.95 48.79 54.00 -5.21 V | AVERAGE @ Pass Band Edge
36 802.11ax HE20 02 - - - - - - - Harmonic
37 802.11ax HE20 10 248351 50.14 54.00 -3.86 V | AVERAGE @ Pass Band Edge
37 802.11ax HE20 10 - - - - - - - Harmonic
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SPORTON LAB.

FCC RF Test Report

Report No.: FR420703C

Mode Modulation Ch. (T\;Ei) (dléi\ca}lm) (dléiun\]/i/tm) M(ng)in Pol. Z?/Zk Result Remark
38 802.11ax HE40 04 | 2389.41 50.60 54.00 -3.40 V | AVERAGE | Pass Band Edge
38 802.11ax HE40 04 - - - - - - - Harmonic
39 802.11ax HE40 08 | 2483.54 49.65 54.00 -4.35 V | AVERAGE @ Pass Band Edge
39 802.11ax HE40 08 - - - - - - - Harmonic
40 802.11BE EHT20 | 02 | 2389.69 50.41 54.00 -3.59 V | AVERAGE | Pass Band Edge
40 | 802.11BE EHT20 02 - - - - - - - Harmonic
41 802.11BE EHT20 | 10 | 2483.51 50.57 54.00 -3.43 V | AVERAGE | Pass Band Edge
41 802.11BE EHT20 | 10 - - - - - - - Harmonic
42 802.11BE EHT40 | 04 | 2389.41 50.44 54.00 -3.56 V | AVERAGE @ Pass Band Edge
42 802.11BE EHT40 | 04 - - - - - - - Harmonic
43 802.11BE EHT40 | 08 | 2483.54 50.08 54.00 -3.92 V | AVERAGE | Pass Band Edge
43 802.11BE EHT40 08 - - - - - - - Harmonic

Simultaneous transmission

Mode gﬁagg) Antenna Modulation Channel Frequency g:ﬁ: RU Remark

2 LTE B48 Link - - - -
Mode 44 CO-TX
5+7 802.11ax HE20 01 2412 MCSO0 Full RU
Mode Modulation Ch. (',:\;ig) (dE?(/e/Im) (dléiun\]/i;m) M(ng)in Pol. Z?/Zk Result | Remark
802.11ax HE20 | 01 | 2389.82 48.90 54.00 -5.10 H AVERAGE @ Pass | Band Edge

“ 802.11ax HE20 | 01 | 4824.00 46.23 74.00 -27.77 H Peak Pass Harmonic
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saronas. FCC RF Test Report

Report No.: FR420703C

1
Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT 5+7
Pol. Horizontal Fundamental
- Lol i) Date: 2024-03-01 - Lol i) Date: 2024-03-01
1225 1225
1
1050 1040
i15 i1
PEAK 74
104 14
525 ! 525
Peak uind A8 i ‘ e ' TR ITER R 1
10 30
115 115
1 3. 2362, 28, 414, 4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 1386.70 49.78 74.00 -24.20 46.96 30.72 5.36 33.26 3B @ PEAK 1 2412.00 104.40 ------ ------ 101,52 30.72 5.8 3.2 3B @ PEAK
- Lol i) Date: 2024-03-01 - Lol i) Date: 2024-03-01
1225 1225
1050 1040 1
i15 i1
104 104
VG 54
525 525
Avg !
10 30
115 115
1 3. 2362, 28, 414, 4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 1386.83 41.82 54.00 -12.18 39.08 30.72 5.36 33.26 3B 0 AVERAGE 1 2412.00 102.04 ------ ------ 9.16 0.7 538 3.2 3B 0 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL: +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID: IHDT56AP9

Page Number : C6 of C131




SPORTON LAB.

FCC RF Test Report

Report No.: FR420703C

1
Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT 5+7
Pol. Vertical Fundamental
- Lol i) Date: 2024-03-01 - Lol i) Date: 2024-03-01
1225 1225
1
1050 1040
i15 i1
PEAK 74
104 14
1
525 525
Peak W " hoh . ) . e " P N PR
10 30
115 115
1 3. 2362, 28, 414, 4 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 D387.87 54.94 74.00 -19.06 52.12 30.72 5.36 33.26 200 292 PEAK 1 2412.00 108.88 ------ ------ 106.00 30.72 5.8 33.22 200 292 PEAK
- Lol i) Date: 2024-03-01 - Lol i) Date: 2024-03-01
1225 1225
1
1050 1040
i15 i1
104 104
VG 54
525 525
Avg
10 30
115 115
1 3. 2362, 28, 414, 4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 2386.44 48.13 54.00 -5.87 45.31 30.72 5.36 33.26 200 292 AVERAGE 1 2412.00 106.25 ------ ------ 103.37 30.72 5.38 33.22 200 292 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C7 of C131

TEL: +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: IHDT56AP9




SPORTON LAB.

FCC RF Test Report

Report No.: FR420703C

Pol. Horizontal Vertical
. Lo i) Date: 2024-03-01 Lo G Date: 2024-03-01
1225 1225
1m ANk
875 875
PEAK T4 PEAK 74
104 ! 104
21 AVG_54 AVG_54
dibione] 1 R e
Peak W’“”WWWWW A e o bbbl e o
30 34
Avg
175 .
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Thos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Midfm B &8 N B B B deg Wi &8 BN Bm B B @ e
1 4820.00 4405 74.00 -29.95 64.24 3578 .88 64.85 100 B Peak 1 4820.00 46.23 74.00 -27.77 66.42 35.78 .88 G4.85 100 166 Peak
1 482400 36.43 54.00 -17.57 56.62 35.78 B8.88 64.85 100 84 Average 1 48400 37.55 54.00 -16.45 57.74 3578 B8.88 64.85 100 166 Average
Sporton International Inc. (ShenzZhen) Page Number : C8 of C131

TEL: +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: IHDT56AP9




samran . FCC RF Test Report Report No.: FR420703C

Pol. Horizontal Vertical
Lol dBm) Date: 2024-03-01 . Lol dBvm) Date: 2024-03:01
1225 1225
1080 105,
815 875
PEAK 74 PEAK_T4
100 104
25 AVG_54 AVG_54
| 1 DT . bl 1 3 WMMW“‘ m i M et
Peak R I T
350 30
Avg
175 fl
3000 6000, 9000, 12000, 15000, 18000 3000 £000. 9000, 12000 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos  TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Mz dBul/m dBuV/m B dBWV dB/m B dB m  deg Mz dBuV/m dBuV/m B BV dB/m dB A8 m deg
1 4876.00 47.02 74.00 -26.98 67.27 35.90 B.72 64.87 100 187 Peak 1 4876.00 46.97 74.00 -27.03 67.22 35.90 B.72 64.87 177 269 Peak
1 4B74.00 30.18 54.00 -14.82 59.43 35.90 B8.72 64.87 100 187 Average 1 AB7A.00 40.57 54.00 -13.43 60.82 35.90 B8.72 64.87 177 269 Average
3 7100 44.28 74.00 -19.72 62.08 36.88 10.18 64.86 -  --- Peak 3 7100 4448 74.00 -19.50 62.08 36.88 10.18 64.86 - --- Peak
Sporton International Inc. (ShenzZhen) Page Number 1 C9of C131

TEL: +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: IHDT56AP9



SPORTON LAB.

FCC RF Test Report

Report No.: FR420703C

3
Mode Band Edge
2400-2483.5_802.11b_CH11 2462MHz
ANT 5+7
Pol. Horizontal Fundamental
- Lo i) Date: 2024-03-01 - Lol i) Date: 2024-03-01
1225 1225
1050 1040 1
i15 i1
PEAK_BE 74 PEAK 74
104 14
525 1 525
Peak R e i
10 30
115 115
2462 B35 umn2 M348 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 2485.37 49.60 74.00 -24.40 46.5 30.70 5.46 33.12 384 @ PEAK 1 2462.00 109.92 ------ ------ 97.92 30.71 5.4 3315 384 @ PEAK
- Lo i) Date: 2024-03-01 - Lol i) Date: 2024-03-01
1225 1225
1050 1040 1
i15 i1
104 104
AVG_BE 54 VG 54
525 525
10 30 e
115 115
2462 B35 umn2 M348 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 2487.00 42.60 54.00 -11.40 39.5 30.70 5.46 33.12 384 0 AVERAGE 1 246.00 98.79 ------ - 95.81 30.71 5.43 3316 384 0 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C10 of C131

TEL: +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: IHDT56AP9




saronas. FCC RF Test Report

Report No.: FR420703C

3
Mode Band Edge
2400-2483.5_802.11b_CH11 2462MHz
ANT 5+7
Pol. Vertical Fundamental
- Lo i) Date: 2024-03-01 - Lol i) Date: 2024-03-01
1225 1225
1
1050 1040
i15 i1
PEAK_BE 74 PEAK 74
104 14
525 1 525
Peak : oo T e o
10 30
115 115
2462 B35 umn2 M348 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 248438 53.60 74.00 -20.40 50.56 30.70 5.46 33.12 204 306 PEAK 1 2462.00 109.26 ------ ------ 106.26 30.71 5.4 3315 204 306 PEAK
- Lo i) Date: 2024-03-01 - Lol i) Date: 2024-03-01
1225 1225
1
1050 1040
i15 i1
104 104
AVG_BE 54 VG 54
525 1 525
Avg
10 30
115 115
2462 B35 umn2 M348 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 248488 46.52 54.00 -7.48 43.48 30.70 5.46 33.12 204 306 AVERAGE 1 2462.00 106.52 ------ ------ 103.52 30.71 5.44 3315 284 306 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C11 of C131

TEL: +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: IHDT56AP9




samran . FCC RF Test Report Report No.: FR420703C

Pol. Horizontal Vertical
. L (GBI Date: 2024-03-01 .o Leve gBuVIn) Date: 2024-03-01
1225 1225
1050 105,
15 75
PEAK_74 PEAK 74
100 100
G54 NG 54
525 ] i R A i o . ] 7 [ e
ORI S 4
Peak R WP‘"’W
50 30
Avg
115 1.
3000 6000. 9000. 12000, 15000. 18000 3000 §000. 9000. 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos  TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
W dlfn Ve 0B W B B B o de W dlfn Baln B W B B B @ de
1 4920.00 44.42 74.00 -29.58 64.72 36.02 B.57 64.89 100 88 Peak 1 4920.00 49.58 74.00 -24.42 69.88 36.02 B.57 64.89 100 269 Peak
1 492400 36,80 54.00 -17.98 56.32 36.02 B8.57 64.89 100 8B Average 1 492400 37.49 54.00 -16.51 57.79 36.02 B8.57 64.89 100 269 Average
3 7386.00 44.35 74.00 -19.65 62.18 36.85 10.18 64.86 -  --- Peak 3 7386.00 45.09 74.00 -28.91 62.92 36.85 10.18 64.86 - --- Peak
Sporton International Inc. (ShenzZhen) Page Number : C12 of C131

TEL: +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: IHDT56AP9



SPORTON LAB.

FCC RF Test Report

Report No.: FR420703C

4
Mode Band Edge
2400-2483.5_802.11g_CHO1_2412MHz
ANT 5+7
Pol. Horizontal Fundamental
- Lol i) Date: 2024-03-01 - Lol i) Date: 2024-03-01
1225 1225
1
1050 1040
i15 i1
PEAK 74
104 1 14
525 j// 525
Peak ekt st . i b ) s Jh !
10 30
115 115
1 3. 2362, 28, 414, 4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 2389.95 64.21 74.00 -6.79 6138 30.72 5.36 33.25 3M @ PEAK 1 2412.00 106.85 ------ ------ 103.99 30.72 537 3.3 @ PEAK
- Lol i) Date: 2024-03-01 - Lol i) Date: 2024-03-01
1225 1225
1050 1040 i
i15 i1
104 104
VG 54
525 525
Avg / J
350 30
115 115
1 3. 2362, 28, 414, 4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 1389.95 49.52 54.00 -4.48 46.69 30.72 5.36 33.25 3M 0 AVERAGE 1 M12.00 99.65 ------ ------ %.79 0.7 537 3.3 M 0 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C13 of C131

TEL: +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: IHDT56AP9




SPORTON LAB.

FCC RF Test Report

Report No.: FR420703C

4
Mode Band Edge
2400-2483.5_802.11g_CHO1_2412MHz
ANT 5+7
Pol. Vertical Fundamental
- Lol i) Date: 2024-03-01 - Lol i) Date: 2024-03-01
1225 1225
1
1050 1040
i15 i1
PEAK 74
104 1 14
525 / 525
Peak - - AR o —
%l -
115 115
1 3. 2362, 28, 414, 4 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 2389.5 64.16 74.00 -0.84 61.33 30.72 5.36 33.25 200 291 PEAK 1 2412.00 108.26 ------ ------ 105.40 30.72 5.37 33.23 200 291 PEAK
- Lol i) Date: 2024-03-01 - Lol i) Date: 2024-03-01
1225 1225
1050 1040 i
i15 i1
104 104
VG 54
525 525
Avg J L\.
350 30
115 115
1 3. 2362, 28, 414, 4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 1389.30 50.15 54.00 -3.85 47.32 30.72 5.36 33.25 200 291 AVERAGE 1 2412.00 109.97 ------ ------ 98.07 30.72 5.39 3321 200 291 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C14 of C131

TEL: +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: IHDT56AP9




samran . FCC RF Test Report Report No.: FR420703C

Pol. Horizontal Vertical
- Lol @Bl Date: 20240312 - Lot Date: 2024032
1225 1225
815 875
PEAK 74 PEAK 74
100 100
Peak 525 WG_54 G 54
ea 1 M‘w L TRITIY 1 MM , | e ! J\w y 4,
Mol Attt e h M s " . o
Avg 30 30
175 fr
3000 6000, 9000 12000. 15000. 18000 3000 6000 9000, 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos Thos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Modfn B B BN B B B o deg Mpdfn B & B b B B @ deg
1 4820.00 44.89 74.00 -29.11 65.08 35.78 8.8 64.85 - --- Peak 1 4820.00 44.81 74.00 -29.19 65.00 35.78 8.88 64.85 -  --- Peak
Sporton International Inc. (ShenzZhen) Page Number : C15of C131

TEL: +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: IHDT56AP9



SPORTON LAB.

FCC RF Test Report

Report No.: FR420703C

Pol.

Horizontal Vertical
.- LeildBi) Date: 20240301 .- Lol dBim) Date: 2024-03-01
1225 1225
815 875
PEAK 74 PEAK_T4
100 100
s VG B4 VG 54
i " st . i ! . " A “
Peak WWWMWMW p o MWWMW pon g
350 3B
Avg
175 fl
3000 000, 000, 12000 15000, 18000 3000 f000. 9000, 12000 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Widwn e & BN Bm B B o i oW 0 BN Bm B @ @ i
1 4874.00 45.5% 74.00 -28.41 65.84 35.90 8.2 6487 -- Peak 1 4874.00 46.86 74.00 -27.14 67.11 35.90 B72 6487 - - Peak
1 TML.00 M.7T 74.00 -29.13 657 36.88 10.18 64.86 - Peak 1 7311.00 44.68 74.00 -29.3] 62.48 36.88 10.18 64.86 --- - Pesk
Sporton International Inc. (ShenzZhen) Page Number : C16 of C131

TEL: +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: IHDT56AP9




SPORTON LAB.

FCC RF Test Report

Report No.: FR420703C

6
Mode Band Edge
2400-2483.5_802.11g CH11 2462MHz
ANT 5+7
Pol. Horizontal Fundamental
- Lo i) Date: 2024-03-01 - Lol i) Date: 2024-03-01
1225 1225
1050 1050 :
i15 i1
PEAK_BE 74 PEAK 74
104 14
1
525 525
Peak y ko A s
10 30
115 115
2462 B35 umn2 M348 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 2485.14 56.02 74.00 -17.98 52.98 30.70 5.6 3.12 384 @ PEAK 1 2462.00 102.99 ------ ------ 100.01 30.71 5.43 3316 384 @ PEAK
- Lo i) Date: 2024-03-01 - Lol i) Date: 2024-03-01
1225 1225
1050 1040
1
i i1
104 104
AVG_BE 54 VG 54
525 525
Avg 1
10 30
115 115
2462 B35 umn2 M348 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 248488 42.98 54.00 -11.02 39.94 30.70 5.6 3.12 384 0 AVERAGE 1 2462.00 95.20 ------ ----o- .13 .71 5.43 3.6 384 0 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C17 of C131

TEL: +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: IHDT56AP9




SPORTON LAB.

FCC RF Test Report Report No.: FR420703C

6
Mode Band Edge
2400-2483.5_802.11g CH11 2462MHz
ANT 5+7
Pol. Vertical Fundamental
- Lo i) Date: 2024-03-01 - Lol i) Date: 2024-03-01
1225 1225
1
1050 1040
i15 i1
PEAK_BE 74 PEAK 74
104 i 14
525 525
Peak oy 3 Inrohdbmpeit d ottt
10 30
115 115
2462 B35 umn2 M348 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B @ d
1 248415 62.31 74.00 -11.69 59.27 30.70 5.46 33.12 200 295 PEAK 1 2462.00 106.92 ------ ------ 103.94 30.71 5.43 3316 200 295 PEAK
- Lo i) Date: 2024-03-01 - Lol i) Date: 2024-03-01
1225 1225
1050 1040 1
i15 i1
104 104
AVG_BE 54 VG 54
525 525
Avg \l ‘JJ Lw
10 30
115 115
2462 B35 umn2 M348 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B Bl B B B @ dyg Wb B B BN B B B o dy
1 248355 50.28 54.00 -3.72 47.24 30.70 5.46 33.12 200 295 AVERAGE 1 2462.00 99.84 ------ - 96.86 30.71 5.43 33.16 200 265 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C18 of C131

TEL: +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: IHDT56AP9




samran . FCC RF Test Report Report No.: FR420703C

Pol. Horizontal Vertical
.- LeildBi) Date: 2024.03.01 .- Lol dBim) Date: 2024-03.01
1225 1225
875 875
PEAK_T4 PEAK T4
100 100,
4 AVG_54 AVG_54
Peak 2 P ] c e
Wﬂwww WwMWW‘W’
%0 %0
Avg
115 fr
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Wodinde 08 W B & B m de Wl e 0B bW B & B m  de
1 4924.00 43.9 74.00 -30.04 64.26 36.02 857 64.89 - - Peak 1 494.00 43.93 74.00 -30.07 64.3 36.02 857 6489 - - Peak
1 TH6.00 4470 TH.00 -29.30 62.53 36.85 10.18 6486 - --- Peak ) TH6.00 45.70 74.00 -28.28 63.55 36.85 10.18 64.86 - --- Peak
Sporton International Inc. (ShenzZhen) Page Number : C19 of C131

TEL: +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: IHDT56AP9



saronas. FCC RF Test Report

Report No.: FR420703C

7
Mode Band Edge
2400-2483.5_802.11n HT20_CHO1_2412MHz
ANT 5+7
Pol. Horizontal Fundamental
- Lol i) Date: 2024-03-01 - Lol i) Date: 2024-03-01
1225 1225
1
1050 1040
i15 i1
PEAK 74
104 1 14
525 w/ 525
Peak A T e i i 5 i, el
10 30
115 115
1 3. 2362, 28, 414, 4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 2389.30 64.11 74.00 -0.89 61.28 30.72 5.36 33.25 460 173 PEAK 1 2412.00 104.85 ------ ------ 10199 3072 5.37 3323 480 173 PEAK
- Lol i) Date: 2024-03-01 - Lol i) Date: 2024-03-01
1225 1225
1050 1040 :
i15 i1
104 104
VG 54
525 525
Avg J
350 30
115 115
1 3. 2362, 28, 414, 4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 1389.95 49.98 54.00 -4.00 47.15 30.72 5.36 33.25 400 173 AVERAGE 1 M12.00 98.01 ------ - 95.15 30.72 5.37 33.23 480 173 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C20 of C131

TEL: +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: IHDT56AP9




s=aranas. FCC RF Test Report Report No.: FR420703C

Mode

Band Edge

2400-2483.5_802.11n HT20_CHO01_2412MHz

ANT 5+7
Pol. Vertical Fundamental
- Lol i) Date: 2024-03-01 - Lol i) Date: 2024-03-01
1225 1225
1050 1040 !
i15 i1
PEAK 74
104 14
1
525 525
Peak J i ot bt pa— sl
10 30
115 115
1 3. 2362, 28, 414, 4 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 2388.91 59.18 74.00 -14.82 56.36 30.72 5.36 33.26 289 P32 PEAK 1 2412.00 101.78 ------ ------ 98.91 30.77 5.38 33.23 189 DBIPEM
- Lol i) Date: 2024-03-01 - Lol i) Date: 2024-03-01
1225 1225
1050 1040
1
i15 i1
104 104
VG 54
525 525
350 30 i
115 115
1 3. 2362, 28, 414, 4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 1389.69 47.62 54.00 -6.38 44.79 30.72 5.36 33.25 289 232 AVERAGE 1 M12.00 94.33 ----- - 91.47 3072 5.37 3.3 289 232 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C21 of C131

TEL: +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: IHDT56AP9




samran . FCC RF Test Report Report No.: FR420703C

Pol. Horizontal Vertical
- Lol @Bl Date: 20240312 - Lot Date: 2024032
1225 1225
815 875
PEAK 74 PEAK 74
100 100
Peak 525 WG_54 G 54
eal Y " ' Y et
1 oy ot 1 A ettt ”
TR e S bbb
g [P
Avg 30 30
175 fr
3000 6000, 9000 12000. 15000. 18000 3000 6000 9000, 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos Thos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Modfn B B BN B B B o deg Mpdfn B & B b B B @ deg
1 4820.00 44.38 74.00 -29.62 64.57 35.78 .88 64.85 - --- Peak 1 4820.00 44.73 74.00 -29.17 6492 35.78 .88 64.85 - --- Peak
Sporton International Inc. (ShenzZhen) Page Number 1 C22 of C131

TEL: +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: IHDT56AP9



samran . FCC RF Test Report Report No.: FR420703C

Pol. Horizontal Vertical
.- LeildBi) Date: 20240301 .- Lol dBim) Date: 2024-03-01
1225 1225
815 875
PEAK 74 PEAK_T4
100 100
s VG B4 VG 54
1 T 5 1 ¥ o
350 3B
Avg
175 fl
3000 000, 9000, 12000 15000, 18000 3000 f000. 9000, 12000 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Widwn e & BN Bm B B o i oW 0 BN Bm B @ @ i
1 4874.00 46.54 74.00 -27.46 66.79 35.90 B.72 6487 - - Peak 1 4874.00 46.00 74.00 -28.00 66.25 35.90 B.72 64.87 - - Peak
1 T31.00 44.50 74.00 -29.50 62.30 36.88 10.18 64.86 --- - Peak 1 731.00 45.18 74.00 -28.70 63.08 36.88 10.18 64.86 --- - Peak
Sporton International Inc. (ShenzZhen) Page Number 1 C23 0f C131

TEL: +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: IHDT56AP9



SPORTON LAB.

FCC RF Test Report

Report No.: FR420703C

9
Mode Band Edge
2400-2483.5_802.11n HT20_CH11_2462MHz
ANT 5+7
Pol. Horizontal Fundamental
- Lo i) Date: 2024-03-01 - Lol i) Date: 2024-03-01
1225 1225
1050 1050 !
i15 i1
PEAK_BE 74 PEAK 74
104 14
i
525 525 [J‘J
Peak ' TV P i Ao "
10 30
115 115
2462 B35 umn2 M348 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 2483.66 66.71 74.00 -13.29 57.67 30.70 5.6 3.12 384 @ PEAK 1 2462.00 103.08 ------ ------ 100.18 30.71 5.43 3316 384 @ PEAK
- Lo i) Date: 2024-03-01 - Lol i) Date: 2024-03-01
1225 1225
1050 1040 1
i1 i1
104 104
AVG_BE 54 VG 54
525 525
Avg K__
10 30
115 115
2462 B35 umn2 M348 U4 200 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 2483.51 48.68 54.00 -5.32 45.64 30.70 5.6 3.12 384 @ AVERAGE 1 2462.00 95.93 ------ ------ 92.95 30.71 5.43 3.6 384 0 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C24 of C131

TEL: +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: IHDT56AP9




saronas. FCC RF Test Report

Report No.: FR420703C

9
Mode Band Edge
2400-2483.5_802.11n HT20_CH11_2462MHz
ANT 5+7
Pol. Vertical Fundamental
- Lo i) Date: 2024-03-01 - Lol i) Date: 2024-03-01
1225 1225
1850 1150 1
i15 i1
PEAK_BE 74 PEAK 74
104 1 14
52'5 N\\"N«w "
Peak st - ol oo it
10 30
115 115
2462 B35 umn2 M348 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 2483.58 63.97 74.00 -10.03 60.93 30.70 5.46 33.12 200 244 PEAK 1 2462.00 104.85 ------ ------ 100,85 30.710 5.4 3315 200 244 PEN
- Lo i) Date: 2024-03-01 - Lol i) Date: 2024-03-01
1225 1225
1050 1040 i
i15 i1
104 104
AVG_BE 54 VG 54
525 ! 525
Avg p /j L
10 360
115 115
2462 B35 umn2 M348 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 2483.58 50.36 54.00 -3.64 47.32 30.70 5.46 33.12 200 244 AVERAGE 1 2462.00 97.96 ------ ------ 94.96 30.71 5.44 33.15 200 244 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C250f C131

TEL: +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: IHDT56AP9




SPORTON LAB.

FCC RF Test Report

Report No.: FR420703C

Pol. Horizontal Vertical
.- LeildBi) Date: 2024.03-25 .- Lol dBim) Date: 2024-03-25
1225 1225
815 875
PEAK_74 PEAK_T4
100 100
s AVG_54 AVG_54
Peak MWJJMMWWWIMWWWWWM“WWWMMW o 1 i ok . e
30 30
Avg
115 .
3000 000, 9000, 12000 15000, 18000 3000 f000. 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Widwn e & BN Bm B B o i oW 0 BN Bm B @ @ i
1 4924.00 45.36 74.00 -28.64 65.66 36.02 B8.57 64.B9 -- Peak 1 494.00 46.09 74.00 -27.91 66.39 36.02 857 64.89 - - Peak
2 7386.00 45.9% 74.00 -28.04 63.79 36.85 10.18 64.86 - Peak 1 7386.00 45.93 74.00 -28.07 63.76 36.85 10.18 64.86 - -- Peak
Sporton International Inc. (ShenzZhen) Page Number 1 C26 of C131

TEL: +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: IHDT56AP9




SPORTON LAB.

FCC RF Test Report

Report No.: FR420703C

10
Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO03_2422MHz
ANT 5+7
Pol. Horizontal Fundamental
- Lo i) Date: 2024-03-01 - Lol i) Date: 2024-03-01
1225 1225
1050 1040 1
i15 i1
PEAK 74
104 14
1
525 525
Peak 4 st L o
10 30
115 115
1 04 1648 012 2006 un 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B Bl B B B @ dyg Wb B B BN B B B o dy
1 1386.50 55.67 74.00 -18.33 52.85 30.72 5.36 33.26 3B @ PEAK 1 400 9.0 ----- - 9%.15 .72 538 3.2 3B @ PEAK
- Lo i) Date: 2024-03-01 - Lol i) Date: 2024-03-01
1225 1225
1050 1040
1
i15 i1
104 104
VG 54
525 1 525
Avg J \\
10 30
115 115
1 04 1648 012 2006 un 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 1386.61 45.26 54.00 -8.74 42.44 30.72 5.36 3.6 3B 0 AVERAGE 1 M0.00 91.64 ------ - B8.76 30.72 5.38 3.2 33 0 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL: +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID: IHDT56AP9

Page Number :

C27 of C131




samran . FCC RF Test Report Report No.: FR420703C

Pol. Horizontal Fundamental
Date: 04031
L2 i)
125
T ™
5 ™
\\ PEAK. BE 14
00

Peak . Blank
M
115
42 Ui U532 4688 U4 200
Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wi dBuv/n dBuV/m 48 dB/ dB/m A8 B
1 M83.70 45.97 74.00 -8.03 42.93 .70 5.46 B.L B OPEK

Date: 204-03-01
mLeveI(dBWlml
125
15
/""-'\_"' \\
00
AVG_BE
525
Av Blank
g . N 1
115
un Uik 1532 24688 34 200
Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
W W W B oW B B 8 m deg
1 M81.54 36.00 54.00 -17.98 3298 .70 5.46 3.2 3B 0 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C28 of C131

TEL: +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: IHDT56AP9



saronas. FCC RF Test Report

Report No.: FR420703C

10
Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO03_2422MHz
ANT 5+7
Pol. Vertical Fundamental
- Lo i) Date: 2024-03-01 - Lol i) Date: 2024-03-01
1225 1225
1050 1040 1
i15 i1
PEAK 74
104 14
1
525 525
Peak (R n . " A N . - bt
10 30
115 115
1 04 1648 012 2906 un 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 D2387.84 59.99 74.00 -14.01 57.17 30.72 5.36 33.26 300 253 PEAK 1 M0R.0 98.89 ------ - 95.98 30.71 5.40 33.20 300 253 PEAK
- Lo i) Date: 2024-03-01 - Lol i) Date: 2024-03-01
1225 1225
1050 1040
1
i15 i1
104 104
4 VG 54
525 ! 525
Avg r
30 By ]
115 115
1 04 1648 012 2906 un 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B Bl B B B @ dyg Wb B B BN B B B o dy
1 2389.41 50.06 54.00 -3.94 47.13 30.72 5.36 33.25 300 253 AVERAGE 1 40R.0 92.00 ------ - 89.10 30.72 5.39 33.21 360 253 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C29 of C131

TEL: +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: IHDT56AP9




samran . FCC RF Test Report Report No.: FR420703C

Pol. Vertical Fundamental
Date: 2024-03:01
. %‘I.M(d&l‘i’lml
1225
i
875 "“'\
\'\\ PEAK BE 74
104
e, i
Peak [ Blank
M
115
U uis U532 4688 U4 200
Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
Wid B B i b B B @ dyg
1 2483.54 47.36 74.00 -26.64 44.32 30.70 5.6 33.12 300 253 PEAK
Date: 2024-03:01
. %‘I.M(d&l‘i’lml
1225
875 \
104
Y VG _BE 54
I
Av T Blank
9 " — ]
115
U uis U532 4688 U4 200
Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
Wid B B i b B B @ dyg
1 2483.54 37.65 54.00 -16.35 34.61 30.70 5.46 33.12 300 253 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C30 of C131

TEL: +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: IHDT56AP9



SPORTON LAB.

FCC RF Test Report

Report No.: FR420703C

11
Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO09_2452MHz
ANT 5+7
Pol. Horizontal Fundamental
- Lol i) Date: 2024-03-01 - Lol i) Date: 2024-03-01
1225 1225
1050 1040
1
i15 i1
PEAK 74
104 14
525 1 525
Peak aputnh | i Ahnganpie A g bt
10 30
115 115
1 W4 1628 2802 W5k un 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B Bl B B B @ dyg Wb B B BN B B B o dy
1 2389.99 46.47 74.00 -27.53 43.64 30.72 536 3.5 3N @ PEAK 1 45200 93.91 -----n -ooe- 99.91 30.71 5.4 315 3M @ PEAK
- Lol i) Date: 2024-03-01 - Lol i) Date: 2024-03-01
1225 1225
1050 1040
s s !
104 104
VG 54
525 525
10 30
115 115
1 W4 1628 2802 W5k un 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 2388.41 36.20 54.00 -17.80 33.38 30.72 5.36 3.6 3N @ AVERAGE 1 245200 B5.85 ------ ------ B2.85 30.71 5.44 3315 3N 0 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C310f C131

TEL: +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: IHDT56AP9




samran . FCC RF Test Report

Report No.: FR420703C

Pol. Horizontal Fundamental
Date: 2040301
mmﬂ(ﬂmﬂm
1225
Wi VA —
\“M PEAK BE 74
100 .
5 N‘W
Peak a— Blank
M
115
ug U536 U552 U164 U4 2500
Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
Wodndin B Bl @ B B o dg
1 2483.76 52.92 74.00 -21.08 49.88 30.70 5.6 3.2 3N @ PEAK
Date: 2040301
mmﬂ(ﬂmﬂm
1225
i75
100
05 \ AVG_BE 54
Avg \"m Blank
M
115
ug U536 U552 U164 U4 2500
Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
Wodndin B Bl @ B B o dg
1 2483.50 42.47 54.00 -11.53 39.43 30.70 5.6 3.2 3N 0 AVERAGE

Sporton International Inc. (ShenZhen)

TEL: +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: IHDT56AP9

Page Number

: C320f C131




SPORTON LAB.

FCC RF Test Report

Report No.: FR420703C

11
Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO09_2452MHz
ANT 5+7
Pol. Vertical Fundamental
- Lol i) Date: 2024-03-01 - Lol i) Date: 2024-03-01
1225 1225
1050 1040 1
i15 i1
PEAK 74
104 14
525 1 525
Peak e b IR s
10 30
115 115
1 W4 1628 2802 W5k un 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 2388.54 46.85 74.00 -27.15 44.03 30.72 5.36 33.26 229 269 PEAK 1 2452.00 100.43 ------ ------ 97.45 30.71 5.43 3316 229 26§ PEAK
- Lol i) Date: 2024-03-01 - Lol i) Date: 2024-03-01
1225 1225
1050 1040
1
i15 i1
104 104
VG 54
525 525
Avg 1 /
il B b
115 115
1 W4 1628 2802 W5k un 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B Bl B B B @ dyg Wb B B BN B B B o dy
1 1388.28 37.27 54.00 -16.73 34.45 30.72 5.36 33.26 229 269 AVERAGE 1 45200 92.37 ------ - 89.39 30.71 5.43 3316 229 269 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C330f C131

TEL: +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: IHDT56AP9




samran . FCC RF Test Report Report No.: FR420703C

Pol. Vertical Fundamental
Date; 2024-03-01
. 44}Level(tmllkﬂilll
1225
-wW‘N/ MM
P
\%‘m PEAK_BE 74,
100
M1
s [
Peak N Blank
M
115
un U536 U652 U168 U4 50
Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wi dBuv/n dBuV/m 48 dB/ dB/m A8 B
1 28359 59.93 74.00 -14.07 56.89 30.70 5.46 3.12 19 269 PEAK

Date: 204031
" Level (dBuVim)

AVG_BE 54

Avg ™ Blank
M

115

un U536 52 158 34 200
Frequency (WHz)

Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wi dBuv/n dBuV/m 48 dB/ dB/m A8 B
1 M85 4873 S4.00 5.7 45.69 W0 5.46 3.1 29 269 AVERAGE

Sporton International Inc. (ShenzZhen) Page Number : C34 of C131
TEL: +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID: IHDT56AP9



saronas. FCC RF Test Report

Report No.: FR420703C

Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_Full RU_2412MHz
ANT
Pol. Horizontal Fundamental
- Lol i) Date: 2024-03-01 - Lol i) Date: 2024-03-01
1225 1225
1
1050 1040
i15 i1
PEAK 74
104 1 14
525 525
Peak i by v a g o A - 4 b
10 30
115 115
1 3. 2362, 28, 414, 4 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 1389.5 63.58 74.00 -10.42 60.75 30.72 5.36 33.25 400 167 PEAK 1 2412.00 107.19 ------ ------ 104,34 30.72 537 33.4 40 167 PEAK
- Lol i) Date: 2024-03-01 - Lol i) Date: 2024-03-01
1225 1225
1050 1040 i
i15 i1
104 104
VG 54
525 525
Avg J L‘
350 30
115 115
1 3. 2362, 28, 414, 4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 1389.95 50.68 54.00 -3.32 47.85 30.72 5.36 33.25 400 167 AVERAGE 1 M12.00 97.68 ------ - 94.82 30.72 5.37 33.23 400 167 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C350f C131

TEL: +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: IHDT56AP9




s=aranas. FCC RF Test Report Report No.: FR420703C
12
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_Full RU_2412MHz
ANT 5+7
Pol. Vertical Fundamental
- Lol i) Date: 2024-03-01 - Lol i) Date: 2024-03-01
1225 1225
1
1050 1040
i15 i1
PEAK 74
104 14
1
525 525 H“
Peak skt e
10 30
115 115
1 3. 2362, 28, 414, 4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 D2387.48 60.21 74.00 -13.79 57.39 30.72 5.36 33.26 201 61 PEAK 1 2412.00 105.67 ------ ------ 102.77 30.72 539 3.2 01 61 PEAK
- Lol i) Date: 2024-03-01 - Lol i) Date: 2024-03-01
1225 1225
1050 1040
1
i15 i1
104 104
VG 54
525 525
. i
30 kil
115 115
1 3. 2362, 28, 414, 4 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 1389.43 46.92 54.00 -7.08 44.09 30.72 5.36 33.25 281 61 AVERAGE 1 M12.00 9422 ------ - 91.32 3072 5.39 3.1 201 61 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C36 of C131

TEL: +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: IHDT56AP9




SPORTON LAB.

FCC RF Test Report

Report No.: FR420703C

Pol. Horizontal Vertical
Data: 1 Data: 2
. 4oLevel (dBuVim) o Level (dBuvim)
1225 1225
1050 1
875 §7.5
PEAK_74 PEAK_74
70.0 70.
Peak s AVG_54 AVG_54
A WM’ T L e B L Hygase]
V
g 350
17.5 17.5
3000 7600. 12200 16800. 21400 26000 3000 7600. 12200 16800. 21400. 26000
. Frequency (MHz) Frequency (MHz)
Over Limit Readdntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq level Limit Line Level Factor Loss Factor Remark Freq level Limit Line Llevel Factor Loss Factor Remark
Mz dBul/m  dB dBuV/m  dBWV  dB/m  dB dB n deg Wiz dBuV/m B dBuV/m BV dB/m 3 B om  deg
1* 484.00 45.17 -18.83 74.80 65.36 35.78 8.88 64.85 - ---Pesk 1% 482400 45.11 -28.89 74.80 65.30 35.78 B8.88 64.85 ---  --- Peak
Note: Only the worst case has assessed 18G ~26GHz to test.
Sporton International Inc. (ShenzZhen) Page Number 1 C37 of C131

TEL: +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: IHDT56AP9



samran . FCC RF Test Report Report No.: FR420703C

Pol. Horizontal Vertical

.- LeildBi) Date: 20240312 .- Lol dBim) Date: 20240312
1225 1225

815 875

PEAK T4 PEAK 74

104 104

s AVG_54 AVG_54

Peak 1 wio — e 1 I e o
i i
30 34
Avg
115 .
3000 000, 9000, 12000 15000, 18000 3000 f000. 9000, 12000 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Widwn e & BN Bm B B o i oW 0 BN Bm B @ @ i
1 487400 44.37 74.00 -29.63 64.62 35.90 B.72 6487 - - Peak 1 4878.00 45.07 74.00 -28.93 65.32 35.90 .72 6487 - - Peak
1 T31.00 46.65 74.00 -27.35 64.45 36.88 10.18 64.86 --- - Pesk 1 7311.00 46.83 74.00 -27.17 64.63 36.88 10.18 64.86 --- - Peak
Sporton International Inc. (ShenzZhen) Page Number : C38 of C131

TEL: +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: IHDT56AP9



FCC RF Test Report

sPoRTON LAS. Report No.: FR420703C
14
Mode Band Edge
2400-2483.5_802.11ax HE20 CH11_Full RU_2462MHz
ANT 5+7
Pol. Horizontal Fundamental
- Lo i) Date: 2024-03-01 - Lol i) Date: 2024-03-01
1225 1225
151 1054 !
i15 i1
PEAK_BE 74 PEAK 74
104 14
i
L 5 »J
Peak st o st
10 30
115 115
2462 B35 umn2 M348 U4 200 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 2483.66 58.94 74.00 -15.06 55.90 30.70 5.46 3.12 384 @ PEAK 1 2462.00 102.68 ------ ------ 99.78 30.71 5.43 3.6 384 @ PEAK
- Lo i) Date: 2024-03-01 - Lol i) Date: 2024-03-01
1225 1225
1050 1040
1
i15 i1
104 104
AVG_BE 54 VG 54
525 1 525
Avg \\_"_
10 30
115 115
2462 B35 umn2 M348 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 2483.51 46.42 54.00 -7.58 43.38 30.70 5.6 3.2 384 @ AVERAGE 1 2462.00 93.44 ------ ------ 90.46 30.71 5.43 3.6 384 0 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C39 of C131

TEL: +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: IHDT56AP9




s=aranas. FCC RF Test Report Report No.: FR420703C
14
Mode Band Edge
2400-2483.5_802.11ax HE20 CH11_Full RU_2462MHz
ANT 5+7
Pol. Vertical Fundamental
- Lo i) Date: 2024-03-01 - Lol i) Date: 2024-03-01
1225 1225
1
1050 1040
i15 i1
PEAK_BE 74 PEAK 74
104 14
1
525 525
Peak sl - bbb . e
10 30
115 115
2462 B35 umn2 M348 U4 200 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 248453 59.63 74.00 -14.37 56.59 30.70 5.46 33.12 204 P34 PEAK 1 2462.00 105.43 ------ ------ 102.43 30.71 5.4 3315 204 DB4PEN
- Lo i) Date: 2024-03-01 - Lol i) Date: 2024-03-01
1225 1225
1050 1040 1
i15 i1
104 104
AVG_BE 54 VG 54
525 1 525
Avg \\M_
10 30 i,
115 115
2462 B35 umn2 M348 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 2483.66 47.89 54.00 -6.11 44.85 30.70 5.46 33.12 204 234 AVERAGE 1 2462.00 96.58 ------ -—----- 93.58 30.71 5.4 3315 204 234 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C40 of C131

TEL: +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: IHDT56AP9




SPORTON LAB.

FCC RF Test Report

Report No.: FR420703C

Pol. Horizontal Vertical

.- LeildBi) Date: 2024.03-12 .- Lol dBim) Date: 2024-0312

1225 1225

875 875

PEAK_T4 PEAK T4
100 100,
AVG_54 AVG_54

23 7 PR 7 3 7 o ;
Peak - b A b 4 Wﬂm Py ;

%0 %0
Avg

115 fr

3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Widwn e & BN Bm B B o i oW 0 BN Bm B @ @ i
1 492400 44.07 74.00 -19.93 64.37 36.02 8.5 6489 --- Peak 1 4924.00 4.9 74.00 -20.04 65.26 36.02 .57 64.89 - - Peak
2 7386.00 46.43 74.00 -27.57 64.26 36.85 10.18 64.86 - Peak 1 7386.00 46.66 74.00 -27.34 64.49 36.85 10.18 64.86 - -- Peak
Sporton International Inc. (ShenzZhen) Page Number 1 C41 of C131

TEL: +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: IHDT56AP9



SPORTON LAB.

FCC RF Test Report

Report No.: FR420703C

15
Mode Band Edge - L
2400-2483.5_802.11ax HE40_CHO03_Full RU_2422MHz
ANT 5+7
Pol. Horizontal Fundamental
- Lo i) Date: 2024-03-01 - Lol i) Date: 2024-03-01
1225 1225
1050 1040 1
i15 i1
PEAK 74
104 14
1
525 525
Peak by s . | ‘ e " ; ) o
10 30
115 115
1 04 1648 012 2906 un 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 1386.%4 56.33 74.00 -17.67 53.51 30.72 5.36 33.26 3B @ PEAK 1 2422.00 100.04 ------ ------ 9.7 .71 538 3.3 B @ PEAK
- Lo i) Date: 2024-03-01 - Lol i) Date: 2024-03-01
1225 1225
1050 1040
1
i15 i1
104 104
VG 54
525 1 525
Avg \L
30 kil
115 115
1 04 1648 012 2906 un 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 D1387.39 45.34 54.00 -8.66 42.52 30.72 5.36 3.6 3B 0 AVERAGE 1 M0R.00 91.04 ------ - 88.17 30.72 5.38 3.3 3B 0 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C42 of C131

TEL: +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: IHDT56AP9




samran . FCC RF Test Report Report No.: FR420703C

Pol. Horizontal Fundamental
Date; 20240501
I
1225
o e
175 ™
\L PEAK_BE 74
00

Peak Hpt Blank
M
115
un uih U532 4688 U4 2500
Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wi dBuv/n dBuV/m 48 dB/ dB/m A8 B
1 8624 4551 74.00 -7.09 43.47 .70 546 BL B OPEK

Date: 204031
" Level (dBuVim)

\ AVG_BE 54
528

Av \\, Blank
g - A e 1
115
42 Ui U532 4688 U4 200
Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wi dBuv/n dBuV/m 48 dB/ dB/m A8 B
1 28354 35.89 54.00 -18.11 3285 070 5.46 3.1 3B 0 AERAGE

Sporton International Inc. (ShenzZhen) Page Number 1 C43 of C131
TEL: +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID: IHDT56AP9



SPORTON LAB.

FCC RF Test Report

Report No.: FR420703C

15
Mode Band Edge - L
2400-2483.5_802.11ax HE40_CHO03_Full RU_2422MHz
ANT 5+7
Pol. Vertical Fundamental
- Lo i) Date: 2024-03-01 - Lol i) Date: 2024-03-01
1225 1225
151 1054 1
i15 i1
PEAK 74
104 14
1
525 525
Peak il ‘ drpal bbb b b P Ao )
10 30
115 115
1 04 1648 012 2006 un 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 2388.85 60.50 74.00 -13.50 57.68 30.72 5.36 33.26 242 251 PEAK 1 2422.00 102.52 ------ ------ 99.62 30.72 5.39 3.1 M2 BIPEX
- Lo i) Date: 2024-03-01 - Lol i) Date: 2024-03-01
1225 1225
1050 1040
1
i15 i1
104 104
VG 54
525 525
30 Bl
115 115
1 04 1648 012 2906 un 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 2389.74 50.24 54.80 -3.76 47.41 30.72 5.36 33.25 242 251 AVERAGE 1 un.00 9.3 - - 99.23 30.71 5.39 33.20 242 251 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C44 of C131

TEL: +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: IHDT56AP9




samran . FCC RF Test Report Report No.: FR420703C

Pol. Vertical Fundamental
Date: 2040301
. %‘I.M(d&l‘i’lml
1225
Ml
g
i75
\"\ PEAK BE 74
100 M
525 e SV
et
Peak Blank
M
115
un uih U532 4688 U4 2500
Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wi dBuv/n dBuV/m 48 dB/ dB/m A8 B
1 8362 48.38 74.00 -15.62 45.30 070 5.46 3.2 M2 I51PEMK

Date: 2040301
144}Lml(tmll“I'Iill)
1225
875
100
Y AVG_BE 54
e
Avg T Blank
%5 S
115
un uih U532 4688 U4 2500
Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wi dBuv/n dBuV/m 48 dB/ dB/m A8 B
1 8354 3819 54.00 -15.81 35.05 070 5.46 3.2 M2 251 AVERAGE

Sporton International Inc. (ShenzZhen) Page Number 1 C45 of C131
TEL: +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID: IHDT56AP9



s=aranas. FCC RF Test Report Report No.: FR420703C

Mode

16

Band Edge - L

2400-2483.5_802.11ax HE40_CHO09_Full RU_2452MHz

ANT

5+7
Pol. Horizontal Fundamental
- Lo i) Date: 2024-03-01 - Lol i) Date: 2024-03-01
1225 1225
1050 1040 1
i15 i1
PEAK 74
104 14
525 1 525
Peak Rttt s bl it g™ " A , " Ll A ey
10 30
115 115
1 134 1668 202 Uns U5 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 2386.82 46.24 74.00 -27.76 43.42 30.72 5.36 3.6 384 @ PEAK 1 45200 97.60 ------ ------ 94.60 30.71 5.4 33.15 384 @ PEAK
- Lo i) Date: 2024-03-01 - Lol i) Date: 2024-03-01
1225 1225
1050 1040
1
i15 i1
104 104
VG 54
525 525
350 30
115 115
1 134 1668 202 Uns U5 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 23884 36.3 54.00 -17.77 33.41 30.712 536 3.6 384 @ AVERAGE 1 45200 87.52 ------ ------ B4.52 30.71 5.4 3315 384 0 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C46 of C131

TEL: +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: IHDT56AP9




samran . FCC RF Test Report Report No.: FR420703C

Pol. Horizontal Fundamental
Date: 04031
L2 )
125
mfm/v"‘\
\,\ PEAK BE 14
100

525 e
Peak e . Blank

M

115

U2 Uit§ Unl 24804 U4 2500

Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wi dBuv/n dBuV/m 48 dB/ dB/m A8 B
1 28406 55.08 74.00 -18.92 500 30.70 5.46 3.2 38 0PEN

Date: 204031
" Level (dBuVim)

K G B 54
8

Avg T Blank
0 B’

115

U5 U516 UMl 24808 04 200
Frequency (WHz)

Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wi dBuv/n dBuV/m 48 dB/ dB/m A8 B
1 8426 4485 5400 9.05 4181 W70 5.46 3.12 3B 0 AERAGE

Sporton International Inc. (ShenzZhen) Page Number 1 C47 of C131
TEL: +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID: IHDT56AP9



saronas. FCC RF Test Report

Report No.: FR420703C

Mode Band Edge - L
2400-2483.5_802.11ax HE40_CHO09_Full RU_2452MHz
ANT
Pol. Vertical Fundamental
- Lo i) Date: 2024-03-01 - Lol i) Date: 2024-03-01
1225 1225
1050 1040 1
i15 i1
PEAK 74
104 14
525 § 525
Peak e T —— "
10 30
115 115
1 134 1668 202 Uns U5 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 1386.25 46.97 74.00 -27.03 44.15 30.72 5.36 33.26 200 231 PEAK 1 2452.00 100.86 ------ ------ 97.88 30.71 5.43 3316 200 231 PEAK
- Lo i) Date: 2024-03-01 - Lol i) Date: 2024-03-01
1225 1225
1050 1040
1
i15 i1
104 104
VG 54
525 525
Avg 1 \;
30 kil
115 115
1 134 1668 202 Uns U5 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B Bl B B B @ dyg Wb B B BN B B B o dy
1 1388.95 37.48 54.00 -16.5 34.66 30.72 5.36 33.26 200 231 AVERAGE 1 45200 99.97 ------ - B7.99 30.71 5.43 3316 200 231 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C48 of C131

TEL: +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: IHDT56AP9




samran . FCC RF Test Report Report No.: FR420703C

Pol. Vertical Fundamental
Date: 2040301
. HI.M(!IMVII!I)
1225
| o M
875
\ PEAK BE 74
100
.
52.5 w‘“‘"’"ﬂn
Peak ] Blank
M
115
U2 Uit§ Unl 4804 U4 2500
Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wi dBuV/n dBul/m 4B BV dBm B dB m deg
1 8354 60.01 74.00 -13.99 56.97 30.70 5.46 3.12 00 BIPEK

Date: 2040301
. 44}Lml(tll!il\ﬂilll
1225
85 =
100
i \\ AVG_BE 54
525 e
Avg N Blank
M
115
U2 Uit§ Unl 4804 U4 2500
Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wi dBuv/n dBuV/m 48 dB/ dB/m A8 B
1 M358 50.27 S4.00 -3.73 413 W0 5.46 B0 20 231 AERAGE

Sporton International Inc. (ShenzZhen) Page Number 1 C49 of C131
TEL: +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID: IHDT56AP9



s=aranas. FCC RF Test Report Report No.: FR420703C

17

Mode

Band Edge

2400-2483.5_802.11ax HE20_CHO1_Partial RU 106/53_2412MHz

ANT

5+7
Pol. Horizontal Fundamental
- Lol i) Date: 2024-03-46 - Lol i) Date: 2024-03-46
1225 1225
1
1050 1040
i15 i1
PEAK 74
104 14
525 1 525
Peak okt st R
10 30
115 115
1 3. 2362, 28, 414, 4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 1389.69 46.16 74.00 -27.84 43.33 30.72 5.36 33.25 400 144 PEAK 1 2412.00 105.76 ------ ------ 102.90 30.72 5.37 33.23 400 144 PEAK
- Lol i) Date: 2024-03-46 - Lol i) Date: 2024-03-46
1225 1225
1050 1040 i
i15 i1
104 104
VG 54
525 525
AVg 1 J
350 30
115 115
1 3. 2362, 28, 414, 4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 1389.95 36.79 54.00 -17.21 33.96 30.72 5.36 33.25 400 144 AVERAGE 1 M12.00 97.42 ---- - 94.56 30.72 5.37 33.23 400 144 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C50 of C131

TEL: +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: IHDT56AP9




s=aranas. FCC RF Test Report Report No.: FR420703C

17

Mode Band Edge

2400-2483.5_802.11ax HE20_CHO1_Partial RU 106/53_2412MHz

ANT 5+7
Pol. Vertical Fundamental
- Lol i) Date: 2024-03-46 - Lol i) Date: 2024-03-46
1225 1225
1
1050 1040
i15 i1
PEAK 74
104 14
525 | 525
Peak , y ! - d
10 30
115 115
1 3. 2362, 28, 414, 4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
freg level Line (dB) Level Factor Loss Factor Remark freg Level Line (dB) Level Factor Loss Factor Remark
Wodhindn B0 B 0 B o deg Wodin e BN B & B o deg
1 2389.17 49.32 74.00 -24.68 46.50 30.72 5.36 33.26 274 269 PEAK 1 2412.00 107.35 ------ ------ 104.49 30.72 5.37 3.3 4 269 PEM
- Lol i) Date: 2024-03-46 - Lol i) Date: 2024-03-46
1225 1225
1050 1040 i
i15 i1
104 104
VG 54
525 525
Avg 1
L e s 30 i
115 115
1 3. 2362, 28, 414, 4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodhindn B0 B 0 B o deg Wodin e BN B & B o deg
1 2389.95 37.92 54.00 -16.08 35.09 30.72 5.36 33.25 274 269 AVERAGE 1 41.00 97.93 ------ ------ 95.06 30.72 5.38 33.23 274 269 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C51 of C131

TEL: +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: IHDT56AP9




SPORTON LAB.

FCC RF Test Report Report No.: FR420703C

18
Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_Partial RU 52/40_2462MHz
ANT 5+7
Pol. Horizontal Fundamental
- Lo i) Date: 2024-03-46 - Lol i) Date: 2024-03-46
1225 1225
1050 1040 1
i1 i1
PEAK_BE 74 PEAK 74
104 14
525 i 525
Peak YRRV | - YR I e i
10 30
115 115
2462 B35 umn2 M348 U4 200 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 240051 45.44 74.00 -28.56 4238 30.70 5.47 33.11 264 149 PEAK 1 246.00 99.81 ------ - 96.80 30.71 5.44 33.14 264 149 PEAK
- Lo i) Date: 2024-03-46 - Lol i) Date: 2024-03-46
1225 1225
1050 1040
1
i15 i1
104 104
AVG_BE 54 VG 54
525 525
Avg :
10 30 1 R
115 115
2462 B35 umn2 M348 U4 200 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 2483.89 34.75 54.00 -19.25 3171 30.70 5.46 33.12 264 149 AVERAGE 1 2462.00 99.56 ------ ------ B7.55 30.71 5.44 3314 264 149 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C52 of C131

TEL: +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: IHDT56AP9




SPORTON LAB.

FCC RF Test Report

Report No.: FR420703C

18
Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_Partial RU 52/40_2462MHz
ANT 5+7
Pol. Vertical Fundamental
- Lo i) Date: 2024-03-46 - Lol i) Date: 2024-03-46
1225 1225
1
1050 1040
i15 i1
PEAK_BE 74 PEAK 74
104 14
525 1 525 JJ
Peak " s dons | b “
10 30
115 115
2462 B35 umn2 M348 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 2483.9 46.53 74.00 -27.47 43.49 30.70 5.46 33.12 200 271 PEAK 1 2462.00 106.25 ------ ------ 103.24 3071 5.4 3304 00 271PEAK
- Lo i) Date: 2024-03-46 - Lol i) Date: 2024-03-46
1225 1225
1050 1040 i
i15 i1
104 104
AVG_BE 54 VG 54
525 525
AVg 1 wa
10 e e — 30 Lot
115 115
2462 U536 umn2 M348 U4 200 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 2483.55 36.30 54.00 -17.70 33.26 30.70 5.46 33.12 200 271 AVERAGE 1 24600 97.00 ------ - 94.01 30.710 5.44 33.14 200 271 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C53 of C131

TEL: +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: IHDT56AP9




s=aranas. FCC RF Test Report Report No.: FR420703C
19
Mode Band Edge
2400-2483.5_802.11be EHT20_CHO1_Full RU_2412MHz
ANT 5+7
Pol. Horizontal Fundamental
- Lol i) Date: 2024-03-01 - Lol i) Date: 2024-03-01
1225 1225
1
1050 1040
i15 i1
PEAK 74
104 1 14
525 / 525 LL%
Peak h . bt it b i et
10 30
115 115
1 3. 2362, 28, 414, 4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 2389.69 62.92 74.00 -11.08 60.09 30.72 5.36 33.25 374 360 PEAK 1 2412.00 106,45 ------ ------ 103.59 30.72 5.37 3323 34 360 PEAK
- Lol i) Date: 2024-03-01
e Date 20240301 125
1225 fIs0 1
1050 i15
04 0
m VG54
525
Av g 525 J L
350 ,_/ Rl
125 115
21 3% 262 2388, i, 0 0
Frequency (k) 1000 1400. 1800. 20, 2600. 300
Frequency (MHz)
Linit Read  Ant Cable Preamp APos  TPos
Freq Level Line Margin Level Factor Loss Factor Remark
- Linit Read  Ant Cable Preamp APos TPos
Wiz dB¥/m dBuV/n  dB BV dB/n B dB  m  deg freq Level Line Margin Level Factor Loss Factor Remark
1 B89.95 49.30 S4.00 406 47.00 0.72 5.36 3.5 37 360 AVERAGE
Wb B B BN B B B o dy
1 M12.00 9.3 - - 94.47 30.70 5.371 3.3 374 360 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C54 of C131

TEL: +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: IHDT56AP9




s=aranas. FCC RF Test Report Report No.: FR420703C
19
Mode Band Edge
2400-2483.5_802.11be EHT20_CHO1_Full RU_2412MHz
ANT 5+7
Pol. Vertical Fundamental
- Lol i) Date: 2024-03-01 - Lol i) Date: 2024-03-01
1225 1225
1
1050 1040
i15 i1
PEAK 74
104 1 14
525 525 \1\
Peak it -~ N O W W -
10 30
115 115
1 3. 2362, 28, 414, 4 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 2388.00 63.11 74.00 -10.89 60.29 30.72 5.36 33.26 190 98 PEAK 1 2412.00 108.31 ------ - 105.41 3072 5.39 3.1 19 98 PEAK
- Lol i) Date: 2024-03-01 - Lol i) Date: 2024-03-01
1225 1225
1050 1040 i
i15 i1
104 104
VG 54
525 525
AVg /
30 kil
115 115
1 3. 2362, 28, 414, 4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 1389.82 50.59 54.00 -3.41 47.76 30.72 5.36 33.25 190 9B AVERAGE 1 M12.00 97.59 ------ - 94.69 30.72 5.39 3.2 19 98 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C55 of C131

TEL: +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: IHDT56AP9




samran . FCC RF Test Report Report No.: FR420703C

Pol. Horizontal Vertical
- Lol @Bl Date: 2024.03.26 - Lot Date: 2024-03.26
1225 1225
875 875
PEAK T4 PEAK 74
il g
. AVG_54 AVG_54
Peak 525 Lwr T g iy f wpbthel i T T i
et YR
Avg 30 30
115 .
3000 6000, 9000, 12000, 16000, 18000 3000 6000, 1 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos Thos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndin B BN Bn & B o Wl din B BN Bn & B o
1 480.00 45.16 74.00 -28.84 65.35 35.78 8.8 64.85 -  --- Peak 1 4820.00 44.97 74.00 -29.03 £5.16 35.78 8.8 64.85 -  --- Peak
Sporton International Inc. (ShenzZhen) Page Number : C56 of C131

TEL: +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: IHDT56AP9



SPORTON LAB.

FCC RF Test Report

Report No.: FR420703C

20
Mode Band Edge - L
2400-2483.5_802.11be EHT 20_CHO06_Full RU_2437MHz
ANT 5+7
Pol. Horizontal Fundamental
- Lol i) Date: 20240342 - Lol i) Date: 20240342
1225 1225
1
1050 1040
i15 i1
PEAK 74
104 14
525 1 525
Peak ! S st wa
10 30
115 115
1 W54 1608 2862 Ut i 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 2386.84 53.56 74.00 -20.44 50.74 30.72 5.36 33.26 360 27 PEAK 1 2437.00 109.22 ------ ------ 106,31 30.71 5.40 33.20 300 27 PEAK
- Lol i) Date: 20240342 - Lol i) Date: 20240342
1225 1225
1050 1040 1
i15 i1
104 104
VG 54
525 | 525
Avg .,__./ \M
10 30
115 115
1 W54 1608 2862 Ut i 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 1389.88 43.22 54.00 -10.78 40.39 30.72 5.36 33.25 300 27 AVERAGE 1 M437.00 9.2 - - 96.30 30.71 5.40 33.20 300 27 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C57 of C131

TEL: +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: IHDT56AP9




samran . FCC RF Test Report Report No.: FR420703C

Pol. Horizontal Fundamental
Date: 20240312
. 44!L\*ml(cmll“ﬂilll
1225
JLUNAY "‘(WFVM W’F\
875
PEAK BE 74
100 W"M
B, 1
525 TRV L
Peak e Blank
M
115
un U405 5L U144 Ui14 2500
Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wi dBuv/n dBuV/m 48 dB/ dB/m A8 B
1 2869 52.96 74.00 -2.04 49.92 30.70 5.46 3.2 300 27 PEK

Date: 20240342

: 44!Lml(!II!II‘w’IIlI)
1225

oy

100 \

‘““"“ G B 54
525
Avg T Blank

M

115

un U405 5L U144 Ui14 2500

Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wi dBuv/n dBuV/m 48 dB/ dB/m A8 B
1 28394 40.81 5400 -13.19 37.77 070 5.46 312 30 27 AERAGE

Sporton International Inc. (ShenzZhen) Page Number : C58 of C131
TEL: +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID: IHDT56AP9



FCC RF Test Report

sPoRTON LAS. Report No.: FR420703C
20
Mode Band Edge - L
2400-2483.5_802.11be EHT 20_CHO06_Full RU_2437MHz
ANT 5+7
Pol. Vertical Fundamental
- Lol i) Date: 20240342 - Lol i) Date: 20240342
1225 1225
1
1050 1040
i15 i1
PEAK 74
104 14
1
525 525
Peak - ' / . .
10 30
115 115
1 W54 1608 2862 Ut i 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 1387.98 53.69 74.00 -20.31 50.87 30.72 5.36 33.26 25 259 PEAK 1 2437.00 111,68 ------ - 108.74 30.71 5.41 3318 215 250 PEAK
- Lol i) Date: 20240342 - Lol i) Date: 20240342
1225 1225
1050 1040
i15 i1
104 104
VG 54
525 525
Avg !
350 30 y
115 115
1 W54 1608 2862 Ut i 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 1389.88 43.04 54.00 -10.96 40.21 30.72 5.36 33.25 215 259 AVERAGE 1 2437.00 102.14 ------ ------ 9.1 3071 5.41 3319 25 250 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C59 of C131

TEL: +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: IHDT56AP9




samran . FCC RF Test Report Report No.: FR420703C

Pol. Vertical Fundamental
Date: 20240342
: 44!Li!\rel(cmll“ﬂill)
1225
MIEIIMMM
Ll \
WMM PEAK BE 74
il
MWWMN 1
525 Tt
Peak e Blank
M
115
U U498 U622 U148 U4 200
Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wi dBuv/n dBuV/m 48 dB/ dB/m A8 B
1 28469 5.5 74.00 -15.48 55.48 .70 5.46 3.2 5 259 PEAK

Date: 20240312
" Level (dBuVim)

AVG_BE 54

Avg Blank
M

115

i L pL2 148 T4 200
Frequency (WHz)

Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wi dBuv/n dBuV/m 48 dB/ dB/m A8 B
1 835 46.88 54.00 -7.12 43.80 W0 5.46 3.1 A5 259 AVERAGE

Sporton International Inc. (ShenzZhen) Page Number 1 C60 of C131
TEL: +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID: IHDT56AP9



samran . FCC RF Test Report Report No.: FR420703C

Pol. Horizontal Vertical
.- LeildBi) Date: 20240312 .- Lol dBim) Date: 20240312
1225 1225
815 875
PEAK T4 PEAK 74
104 104
s AVG_54 AVG_54
Peak WWWMMWW'J . e 1 sanbing ZNMMW kst i ik
L '] Lingoader
30 34
Avg
115 .
3000 000, 9000, 12000 15000, 18000 3000 f000. 9000, 12000 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Widwn e & BN Bm B B o i oW 0 BN Bm B @ @ i
1 4874.00 4.16 74.00 -30.84 63.41 35.90 872 64.87 - - Peak 1 4874.00 43.63 74.00 -30.37 63.88 35.90 &2 6487 - - Peak
1 T31.00 45.41 74.00 -28.59 63.21 36.88 10.18 64.86 --- - Pesk 1 731.00 45.18 74.00 -28.80 62.98 36.88 10.18 64.86 --- - Peak
Sporton International Inc. (ShenzZhen) Page Number 1 C61 of C131

TEL: +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: IHDT56AP9



SPORTON LAB.

FCC RF Test Report

Report No.: FR420703C

21
Mode Band Edge
2400-2483.5_802.11be EHT 20_CH11_Full RU_2462MHz
ANT 5+7
Pol. Horizontal Fundamental
- Lo i) Date: 2024-03-01 - Lol i) Date: 2024-03-01
1225 1225
1050 1040 1
i15 i1
PEAK_BE 74 PEAK 74
104 14
1
Peak | - B T ot
10 30
115 115
2462 B35 umn2 M348 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 2483.55 58.34 74.00 -15.66 55.38 30.70 5.6 33.12 342 @ PEAK 1 2462.00 101.85 ------ ------ 98.87 30.71 5.43 3316 34 @ PEAK
- Lo i) Date: 2024-03-01 - Lol i) Date: 2024-03-01
1225 1225
1050 1040
1
i1 i1
104 104
AVG_BE 54 VG 54
525 1 525
AVg \\4___
10 30
115 115
2462 B35 umn2 M348 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 483.62 46.07 54.00 -7.93 43.03 30.70 5.6 3.12 342 0 AVERAGE 1 46200 9271 ------ - 89.73 .71 5.43 3.6 34 0 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C62 of C131

TEL: +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: IHDT56AP9




saronas. FCC RF Test Report

Report No.: FR420703C

Mode Band Edge
2400-2483.5_802.11be EHT 20_CH11_Full RU_2462MHz
ANT
Pol. Vertical Fundamental
- Lo i) Date: 2024-03-01 - Lol i) Date: 2024-03-01
1225 1225
1
1050 1040
i15 i1
PEAK_BE 74 PEAK 74
104 14
1
Peak N I et Aol
10 30
115 115
2462 B35 umn2 M348 U4 200 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 2486.13 60.43 74.00 -13.57 57.39 30.70 5.46 33.12 204 252 PEAK 1 2462.00 107.89 ------ ------ 104.89 30.71 5.4 3315 204 252 PEAK
- Lo i) Date: 2024-03-01 - Lol i) Date: 2024-03-01
1225 1225
1050 1040 i
i15 i1
104 104
AVG_BE 54 VG 54
525 T 525
Avg
10 By i
115 115
2462 B35 umn2 M348 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy

1 M83.89 4.73 54.00 -6.27 44.69 30.70 5.46 33.12 204 252 AVERAGE

1 46200 97.77 ------ - 94.77 30.71 5.4 33.15

204 252 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL: +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID: IHDT56AP9

Page Number

: C63 of C131




SPORTON LAB.

FCC RF Test Report

Report No.: FR420703C

Pol. Horizontal Vertical

.- LeildBi) Date: 2024.03-12 .- Lol dBim) Date: 2024-0312
1225 1225

875 875

PEAK_T4 PEAK T4

100 100,

4 AVG_54 AVG_54

Peak y ! B A T LR IO VP e T ¥ iy
PR it "
%0 %0
Avg
115 fr
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Widwn e & BN Bm B B o i oW 0 BN Bm B @ @ i
1 492400 42,91 74.00 -31.09 63.20 36.02 8.5 6489 --- Peak 1 494,00 43.00 74.00 -30.98 63.32 36.2 8.5 o489 - --- Peak
1 736.00 44.06 74.00 -29.50 62.29 36.85 10.18 64.86 -- Pesk 1 T36.00 4462 74.00 -29.38 6245 36.85 10.18 G486 - - Pesk
Sporton International Inc. (ShenzZhen) Page Number 1 C64 of C131

TEL: +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: IHDT56AP9




saronas. FCC RF Test Report

Report No.: FR420703C

22
Mode Band Edge - L
2400-2483.5_802.11be EHT 40_CHO03_Full RU_2422MHz
ANT 5+7
Pol. Horizontal Fundamental
- Lo i) Date: 2024-03-01 - Lol i) Date: 2024-03-01
1225 1225
1050 1040 1
i15 i1
PEAK 74
104 14
1
525 525
Peak S ER—— ' R R A .
10 30
115 115
1 04 1648 012 un 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 2386.94 56.31 74.00 -17.69 53.49 30.712 5.36 33.26 3N 1 M0R.0 99.98 ------ - 97.10 .77 5.3 B2 M @ PEAK
- Lo i) Date: 2024-03-01 - Lol i) Date: 2024-03-01
1225 1225
1050 1040
1
i15 i1
104 104
VG 54
525 1 525
Avg J L\m
30 kil
115 115
1 04 1648 012 2006 un 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 1386.94 45.55 54.00 -8.45 42.73 30.12 5.36 3.6 3N 0 AVERAGE 1 M0R.0 89.92 ----- - B7.04 .72 5.38 B2 M 0 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C65 of C131

TEL: +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: IHDT56AP9




samran . FCC RF Test Report Report No.: FR420703C

Pol. Horizontal Fundamental
Date; 20240501
I
1225
T
e
175 ™
\ PEAK_BE 74
00

Ve -
Peak R i, B Blank
M
115
42 Ui U532 4688 U4 200
Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wi dBuv/n dBuV/m 48 dB/ dB/m A8 B
1 M8L17 45.41 74.00 -8.59 4237 .70 5.46 3.1 I O PEK

Date: 204031
" Level (dBuVim)

AVG_BE 54
525
Av Blank
¢} . df"‘"“m“_m_m 1
115
un U6 U532 588 Usi4 100
Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark
Wi BUn B i b B B @ dy
1 M8L.85 36.04 54.00 -17.95 33.00 .70 5.46 3.2 IL 0 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number 1 C66 of C131

TEL: +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: IHDT56AP9



SPORTON LAB.

FCC RF Test Report

Report No.: FR420703C

22
Mode Band Edge - L
2400-2483.5_802.11be EHT 40_CHO03_Full RU_2422MHz
ANT 5+7
Pol. Vertical Fundamental
- Lo i) Date: 2024-03-01 - Lol i) Date: 2024-03-01
1225 1225
1050 1050 1
i15 i1
PEAK 74
104 14
1
525 525
Peak T T TR Frod i " PRIy -
10 30
115 115
1 04 1648 012 2006 un 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B @ d
1 2389.30 60.83 74.00 -13.17 58.00 30.72 5.36 33.25 M5 254 PEAK 1 24200 103.52 ------ ------ 100.62 30.71 5.39 33.20 215 DA PEM
- Lo i) Date: 2024-03-01 - Lol i) Date: 2024-03-01
1225 1225
1050 1040
1
i15 i1
104 104
4 VG 54
525 525
Avg J \
%0 KL e
115 115
1 04 1648 012 2906 un 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 2389.41 50.65 54.00 -3.35 47.82 30.72 5.36 33.25 5 254 AVERAGE 1 0.0 94.08 ------ ------ 9118 3071 5.39 33.20 215 254 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C67 of C131

TEL: +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: IHDT56AP9




samran . FCC RF Test Report Report No.: FR420703C

Pol. Vertical Fundamental
Date: 2040301
. %‘I.M(d&l‘i’lml
1225
WMWM\
875
\K PEAK BE 74
100 L\W
ol
52.5 WN‘ I 4
WA, I
Peak — Blank
M
115
un uih U532 4688 U4 2500
Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wi dBuv/n dBuV/m 48 dB/ dB/m A8 B
1 8354 4828 74.00 -15.72 45.20 .70 5.46 3.2 M5 254 PEAK

Date: 2040301
mLmI(dEllVlml
1225
st
100
Y AVG_BE 54
—
Avg e Blank
M
115
un uih U532 4688 U4 2500
Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wi dBuv/n dBuV/m 48 dB/ dB/m A8 B
1 8385 38.48 5400 -15.52 35.40 070 5.46 3.1 A5 250 AVERAGE

Sporton International Inc. (ShenzZhen) Page Number : C68 of C131
TEL: +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID: IHDT56AP9



saronas. FCC RF Test Report

Report No.: FR420703C

Mode Band Edge - L

2400-2483.5_802.11be EHT 40_CHO09_Full RU_2452MHz

ANT
Pol. Horizontal Fundamental
- Lo i) Date: 2024-03-01 - Lol i) Date: 2024-03-01
1225 1225
1050 1040 1
i15 i1
PEAK 74
104 14
525 1 525
Peak - - O PSP AT s kb
10 30
115 115
1 134 1668 202 Uns U5 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 2389.95 46.67 74.00 -27.33 43.84 30.72 5.36 3315 293 149 PEAK 1 245200 96.68 ------ ------ 93.68 30.71 5.4 3315 293 M9 PEM
- Lo i) Date: 2024-03-01 - Lol i) Date: 2024-03-01
1225 1225
1050 1040
1
i15 i1
104 104
VG 54
525 525
Avg 1 J \
30 kil
115 115
1 134 1668 202 Uns U5 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 2386.54 36.12 54.00 -17.88 33.30 30.72 5.36 33.26 293 149 AVERAGE 1 45200 87.67 ------ ------ BA.67 30.71 5.44 3315 293 149 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C69 of C131

TEL: +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: IHDT56AP9




samran . FCC RF Test Report Report No.: FR420703C

Pol. Horizontal Fundamental

Date: 204031
" Level (dBuVim)

\ PEAK_BE 74
100

55 M"“" “
Peak iy Blank

M

115

U2 Uit§ Unl 24804 U4 2500

Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wi dBuv/n dBuV/m 48 dB/ dB/m A8 B
1 28630 50.07 74.00 -19.93 5103 3070 5.46 3.2 23 19 PENK

Date: 204031
" Level (dBuVim)

k AVG_BE 54
528

Avg ]

Blank
5 B
115
U2 Lk} Ul 4808 U4 200
Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wi dBuv/n dBuV/m 48 dB/ dB/m A8 B
1 8354 43.66 54.00 -10.34 40.60 .70 5.46 3.2 293 149 AVERAGE

Sporton International Inc. (ShenzZhen) Page Number : C70 of C131
TEL: +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID: IHDT56AP9



saronas. FCC RF Test Report

Report No.: FR420703C

Mode Band Edge - L

2400-2483.5_802.11be EHT 40_CHO09_Full RU_2452MHz

ANT
Pol. Vertical Fundamental
- Lo i) Date: 2024-03-01 - Lol i) Date: 2024-03-01
1225 1225
1050 1050 1
i15 i1
PEAK 74
104 14
525 1 525
Peak ' R R R I v ——
10 30
115 115
1 134 1668 202 Uns U5 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 2386.11 47.80 74.00 -26.20 44.98 30.72 5.36 33.26 208 288 PEAK 1 2452.00 102.98 ------ ------ 100.06 30.71 5.48 33.19 208 288 PEAK
- Lo i) Date: 2024-03-01 - Lol i) Date: 2024-03-01
1225 1225
1050 1040
1
i15 i1
104 104
VG 54
525 525
350 30
115 115
1 134 1668 202 Uns U5 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 2389.52 37.61 54.00 -16.39 34.78 30.72 5.36 33.25 208 288 AVERAGE 1 245200 92.84 ------ ------ B9.86 30.71 5.43 33.16 208 288 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C71 of C131

TEL: +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: IHDT56AP9




samran . FCC RF Test Report Report No.: FR420703C

Pol. Vertical Fundamental

Date: 204031
" Level (dBuVim)

875
\\k\ PEAK_BE 74
100

Gk e,
Peak ] Blank
M
115
U2 Uit§ Unl 4804 U4 2500
Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wi dBuv/n dBuV/m 48 dB/ dB/m A8 B
1 28354 60.19 74.00 -13.81 57.15 30.70 5.46 33.12 208 288 PEAK

Date: 204031
" Level (dBuVim)

AVG_BE 54

Avg T Blank
M

115

U5 U516 unl 24808 404 200
Frequency (WHz)

Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wi dBuv/n dBuV/m 48 dB/ dB/m A8 B
1 N850 50.27 5400 -3.73 473 W0 5.46 302 28 288 AVERAGE

Sporton International Inc. (ShenzZhen) Page Number : C72 of C131
TEL: +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID: IHDT56AP9



saronas. FCC RF Test Report

Report No.: FR420703C

Mode Band Edge
2400-2483.5_802.11be EHT 20_CHO1_Single RU 106/53_2412MHz
ANT
Pol. Horizontal Fundamental
- Lol i) Date: 2024-03-46 - Lol i) Date: 2024-03-46
1225 1225
1150 1150 1
i15 i1
PEAK 74
104 14
£5 ! 5 LM
Peak " - - ‘ " —
10 30
115 115
1 3. 2362, 28, 414, 4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
freg level Line (dB) Level Factor Loss Factor Remark freg Level Line (dB) Level Factor Loss Factor Remark
Wodhindn B0 B 0 B o deg Wodin e BN B & B o deg
1 2389.43 50.04 74.00 -1B.9% 47.21 30.72 5.36 3325 394 1S5 PEAK 1 2412.00 103.93 ------ ------ 100,07 30.72 537 3.3 394 15 PEM
- Lol i) Date: 2024-03-46 - Lol i) Date: 2024-03-46
1225 1225
1050 1040
1
i15 i1
104 104
VG 54
525 525
Avg 1 J
10 30
115 115
1 3. 2362, 28, 414, 4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodhindn B0 B 0 B o deg Wodin e BN B & B o deg
1 2389.30 37.78 54.00 -16.22 34.95 30.72 5.36 33.25 394 155 AVERAGE 1 81.00 9.7 ------ ------ 91.91 30.72 5.37 33.23 394 155 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C73 of C131

TEL: +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: IHDT56AP9




saronas. FCC RF Test Report

Report No.: FR420703C

Mode Band Edge
2400-2483.5_802.11be EHT 20_CHO01_Single RU 106/53_2412MHz
ANT
Pol. Vertical Fundamental
- Lol i) Date: 2024-03-46 - Lol i) Date: 2024-03-46
1225 1225
1
1050 1040
i15 i1
PEAK 74
104 14
1
525 525
Peak e . | e o - s
10 30
115 115
1 3. 2362, 28, 414, 4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 1389.30 54.24 74.00 -19.76 51.41 30.72 5.36 33.25 246 268 PEAK 1 2412.00 108.59 ------ ------ 105.73 3072 5.37 3323 M6 D68 PEAK
- Lol i) Date: 2024-03-46 - Lol i) Date: 2024-03-46
1225 1225
1050 1040 i
i15 i1
104 104
VG 54
525 525
Ave 1 CRE.
l 35'0Mmmﬂ‘~m~wm
115 115
1 3. 2362, 28, 414, 4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 1389.30 41.84 54.00 -12.16 39.01 30.72 5.36 33.25 246 268 AVERAGE 1 2412.00 100.08 ------ ------ 97.22 3072 5.37 3.3 M6 268 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL: +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID: IHDT56AP9

Page Number :

C74 of C131




FCC RF Test Report

SPORTON LAB. Report No.: FR420703C
25
Mode Band Edge
2400-2483.5_802.11be EHT 20_CH11_Single RU 106/54_2462MHz
ANT 5+7
Pol. Horizontal Fundamental
- Lo i) Date: 2024-03-46 - Lol i) Date: 2024-03-46
1225 1225
1050 1040 1
i15 i1
PEAK_BE 74 PEAK 74
104 14
525 1 525 MJ
Peak SR IOV ATy owshin s
10 30
115 115
2462 B35 umn2 M348 U4 200 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 248465 45.33 74.00 -28.67 42.29 30.70 5.46 33.12 300 151 PEAK 1 24600 99.35 ------ - 9.35 30.71 5.4 3315 300 151 PEAK
- Lo i) Date: 2024-03-46 - Lol i) Date: 2024-03-46
1225 1225
1050 1040
1
i15 i1
104 104
AVG_BE 54 VG 54
525 525
Avg
50 ! 50 e L—ﬂﬂ»
115 115
2462 U536 umn2 M348 U4 200 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 2483.51 34.85 54.00 -19.15 31.81 30.70 5.46 33.12 300 151 AVERAGE 1 2462.00 89.80 ------ ------ 86.80 30.71 5.44 33.15 360 151 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C750f C131

TEL: +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: IHDT56AP9




saronas. FCC RF Test Report

Report No.: FR420703C

Mode Band Edge
2400-2483.5_802.11be EHT 20_CH11_Single RU 106/54_2462MHz
ANT
Pol. Vertical Fundamental
- Lo i) Date: 2024-03-46 - Lol i) Date: 2024-03-46
1225 1225
1050 1050 1
i15 i1
PEAK_BE 74 PEAK 74
104 14
525 1 525
Peak I WU L Ay
10 30
115 115
2462 B35 umn2 M348 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
freg level Line (dB) Level Factor Loss Factor Remark freg Level Line (dB) Level Factor Loss Factor Remark
WodhindaWn B0 djn b B o deg Wodin e BN B & B o deg
1 248499 48.57 74.00 -15.43 45.53 30.70 5.6 33.12 264 276 PEAK 1 2462.00 103.79 ------ ------ 100.79 30.71 5.4 33.15 264 276 PEM
- Lo i) Date: 2024-03-46 - Lol i) Date: 2024-03-46
1225 1225
1050 1040
1
i15 i1
104 104
AVG_BE 54 VG 54
525 525
AVg i W‘/‘J
10 e S OSSR —— 30 i
115 115
2462 B35 umn2 M348 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark

Mz dBuv/m dBuv/m dv dim B A8 o deg
1 2483.58 36.22 54.00 -17.78 33.18 30.70 5.6 33.12 264 276 AVERAGE

Mz dBuV/m dBuv/m dv difm B A8 o deg

1 246200 94.01 ------ - 901 30.710 5.4 33.15 264 276 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL: +86-755-8637-9589

FAX: +86-755-8637-9595

FCC ID: IHDT56AP9

Page Number : C76 of C131




s=aranas. FCC RF Test Report Report No.: FR420703C

26

Mode Band Edge

2400-2483.5_802.11be EHT 20_CHO01_Small RU 52+26_2412MHz

ANT 5+7
Pol. Horizontal Fundamental
- Lol i) Date: 2024-03-46 - Lol i) Date: 2024-03-46
1225 1225
1050 1050 !
i15 i1
PEAK 74
104 14
525 525
Peak by o ) " y | bt
10 30
115 115
1 3. 2362, 28, 414, 4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 2389.95 50.76 74.00 -23.24 47.93 30.12 5.36 33.25 35 145 PEAK 1 2412.00 102.83 ------ ------ 9.97 3077 537 3.3 35 MSPEM
- Lol i) Date: 2024-03-46 - Lol i) Date: 2024-03-46
1225 1225
1050 1040
1
i15 i1
104 104
VG 54
525 525
AVg i
B e = e 30 ,,...,J
115 115
1 3. 2362, 28, 414, 4 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 1389.82 36.68 54.00 -17.32 33.85 30.72 5.36 33.25 325 145 AVERAGE 1 M12.00 93.91 - - 91.05 30.72 5.37 33.23 325 145 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C77 of C131

TEL: +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: IHDT56AP9




saronas. FCC RF Test Report

Report No.: FR420703C

Mode Band Edge
2400-2483.5_802.11be EHT 20_CHO1_Small RU 52+26 2412MHz
ANT
Pol. Vertical Fundamental
- Lol i) Date: 2024-03-46 - Lol i) Date: 2024-03-46
1225 1225
1
1050 1040
i15 i1
PEAK 74
104 14
525 1 525
Peak Lute sl i A It " e IR AAREY Wpatbhtmstictonatiirpureant
10 30
115 115
1 3. 2362, 28, 414, 4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
freg level Line (dB) Level Factor Loss Factor Remark freg Level Line (dB) Level Factor Loss Factor Remark
Wodhindn B0 B 0 B o deg Wodin e BN B & B o deg
1 2388.26 52.65 74.00 -21.35 49.83 30.72 5.36 33.26 200 294 PEAK 1 2412.00 107.61 ------ ------ 104.74 30.72 5.38 3.3 200 294 PEM
- Lol i) Date: 2024-03-46 - Lol i) Date: 2024-03-46
1225 1225
1050 1040 :
i15 i1
104 104
VG 54
525 525
Avg ] WJ w
S S U ok 30
115 115
1 3. 2362, 28, 414, 4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodhindn B0 B 0 B o deg Wodin e BN B & B o deg
1 2389.82 38.75 54.00 -15.25 35.92 30.72 5.36 33.25 200 294 AVERAGE 1 241200 98.40 ------ ------ 95.53 30.72 5.38 33.23 200 294 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C78 of C131

TEL: +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: IHDT56AP9




FCC RF Test Report

SPORTON LAB. Report No.: FR420703C
27
Mode Band Edge
2400-2483.5_802.11be EHT 20_CH11_Small RU 106+26_2462MHz
ANT 5+7
Pol. Horizontal Fundamental
- Lo i) Date: 2024-03-46 - Lol i) Date: 2024-03-46
1225 1225
1050 1040 i
i15 i1
PEAK_BE 74 PEAK 74
104 14
525 1 525 W.J
Peak it 1 bl e Wil A u ” Aok e
10 30
115 115
2462 B35 umn2 M348 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 48374 48.38 74.00 -25.62 45.34 30.70 5.46 33.12 200 193 PEAK 1 2462.00 97.88 ------ - 94.88 30.71 5.44 3315 200 193 PEAK
- Lo i) Date: 2024-03-46 - Lol i) Date: 2024-03-46
1225 1225
1050 1040
1
i15 i1
104 104
AVG_BE 54 VG 54
525 525
Avg 1 M—WJ
10 30
115 115
2462 B35 umn2 M348 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 2483.70 36.08 54.00 -17.92 33.04 30.70 5.46 33.12 200 193 AVERAGE 1 2462.00 88.04 ------ - B5.04 30.71 5.4 3315 200 193 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C79 of C131

TEL: +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: IHDT56AP9




saronas. FCC RF Test Report

Report No.: FR420703C

Mode Band Edge
2400-2483.5_802.11be EHT 20_CH11_Small RU 106+26_2462MHz
ANT
Pol. Vertical Fundamental
- Lo i) Date: 2024-03-46 - Lol i) Date: 2024-03-46
1225 1225
1
1050 1040
i15 i1
PEAK_BE 74 PEAK 74
104 14
1
525 525 J
Peak R— o POV (Al L SPNRE Y T PR
10 30
115 115
2462 B35 umn2 M348 U4 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 2483.85 54.51 74.00 -19.49 51.47 30.70 5.46 33.12 163 278 PEAK 1 2462.00 106.28 ------ ------ 103.28 30.71 5.4 3315 163 278 PEAK
- Lo i) Date: 2024-03-46 - Lol i) Date: 2024-03-46
1225 1225
1050 1040 i
i15 i1
104 104
AVG_BE 54 VG 54
525 525
Avg 1
10 30
115 115
2462 B35 umn2 M348 U4 200 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read  Ant Cable Preanp APos TPos Linit Margin Read  Ant Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 2483.66 39.63 54.00 -14.37 36.59 30.70 5.46 33.12 163 278 AVERAGE 1 246000 97.28 ------ - 94.24 30.71 5.4 3315 163 278 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C80 of C131

TEL: +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: IHDT56AP9




samran . FCC RF Test Report Report No.: FR420703C

Pol. Horizontal Vertical
Level (dBuim) Date: 2024-03-25 Level (dBuVim) Date: 2024-03-25
! 1
o FOCCLASSE| o L CLASS |
500 il 500 b
I I
ag—— ag—
§
3 3 5
g e g FaTT L it
2 f \ ot b ” \‘ WWW
200! " TN 20001 et
QP/ U\J | A A
100) 104)
Peak
3 . 18, 2. 1, 1000 ] . e, 2. 1, 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Llevel Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Remark
Miz dBuV/m dBuV/m  dB BV dB/m B B em deg Miz dBuV/m dBuV/m  dB dBY dB/m B B om deg
1 30.00 24.86 40.00 -15.14 30.73 25.20 0.5 31.60 ---  --- Peak 1 30.97 28.17 40.00 -11.83 34.55 24.70 0.54 31.62 ---  --- Peak
1 U640 2.0 8350 2048 3519 1730 14 LT - --- Pesk 1 SRB 3.0 M0.00 1.9 09.93 3.9 073 318 - --- Pesk
319082 3166 43.50 1084 4718 1470 1.80 LB - - Pesk 3 190.65 3120 43.50 -12.30 4672 1470 1.80 3.6 - -— Pesk
4 SI5.67 2650 46.00 -19.50 3130 2410 249 330 - - Pesk 4 56641 26.49 46.00 -19.51 2873 26.44 249 AT - - Pesk
5 G261 28.30 46.00 1770 3005 3590 2.60 A5 - - Pesk 57872 3010 46.00 1590 2.2 W40 291 M3 - - Pesk
6 903.97 32.60 £46.00 -13.40 31.12 29.20 3.17 30.89 ---  --- Peak 6 948.59 33.21 46.00 -12.79 30.02 30.76 3.23 30.80 ---  --- Peak
Sporton International Inc. (ShenzZhen) Page Number : C81 of C131

TEL: +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: IHDT56AP9



saronas. FCC RF Test Report

Report No.: FR420703C

Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_Full RU_2412MHz
ANT
Pol. Horizontal Fundamental
- Lol i) Date: 20240343 - Lol i) Date: 2024-0343
1225 1225
1
1050 1040
i15 i1
PEAK 74
104 1 14
525 525 L
Peak : P ! peorprminet | it :
10 30
115 115
1 3. 2362, 28, 414, 4 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 2389.04 64.51 74.00 -0.49 61.69 30.72 5.36 33.26 349 187 PEAK 1 2412.00 104.91 ------ - 102.01 30.72 5.9 3321 349 187 PEAK
- Lol i) Date: 20240343 - Lol i) Date: 2024-0343
1225 1225
1050 1040
1
i15 i1
104 104
VG 54
525 525
Avg
350 30
115 115
1 3. 2362, 28, 414, 4 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 2389.43 50.28 54.00 -3.72 47.45 30.72 5.36 33.25 349 187 AVERAGE 1 M12.00 94.78 ------ - 91.84 3072 5.39 3321 349 187 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C82 of C131

TEL: +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID: IHDT56AP9




s=aranas. FCC RF Test Report Report No.: FR420703C

29

Mode Band Edge

2400-2483.5_802.11ax HE20_CHO01_Full RU_2412MHz

ANT 5+7
Pol. Vertical Fundamental
- Lol i) Date: 20240343 - Lol i) Date: 2024-0343
1225 1225
1
1050 1040
i15 i1
PEAK 74
104 14
1
525 525
Peak ANt bl A ut
10 30
115 115
1 3. 2362, 28, 414, 4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 D1387.74 61.65 74.00 -12.35 58.83 30.72 5.36 33.26 300 266 PEAK 1 2412.00 108.53 ------ ------ 105.63 30.72 5.9 33.21 300 266 PEAK
- Lol i) Date: 20240343 - Lol i) Date: 2024-0343
1225 1225
1050 1040 1
i15 i1
104 104
, VG 54
525 525
30 kil
115 115
1 3. 2362, 28, 414, 4 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 1389.04 49.20 54.00 -4.80 46.38 30.72 5.36 33.26 300 266 AVERAGE 1 M12.00 98.89 ------ - 95.99 30.72 5.39 3321 300 266 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C83 of C131

TEL: +86-755-8637-9589
FAX: +86-755-8637-9595
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samran . FCC RF Test Report Report No.: FR420703C

Pol. Horizontal Vertical
Date: 2024.03-28
L TCL) Lo Gl Date: 2040328
1225 1225
1030 1050
15 815
PEAK T4 PEAK 74
100 0.0
Peak a5 TG 54 o G 54
ea _ : i
b IR S e S e R T e S
Avg 350 0
115 115
3000 G000, 000, 12000, 15000, 18000 3000 6000, 9000. 12000. 15000 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Art Cable Preamp MPos Thos Unit fead Art Cable Preanp APos  Thos
Freq Level Line Margin Level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
WedlnBWn & B bm B B o dg M deujn dBu/n 3 W dBn & B
1 4824.00 44.45 74.00 -29.55 G4.64 35.78 B8.88 G4.85 - - Peak 1 484.00 46.08 74.00 -27.92 66.27 35.78 B.BB 4.5 .- --- Peak
Sporton International Inc. (ShenzZhen) Page Number : C84 of C131
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SPORTON LAB.

FCC RF Test Report

Report No.: FR420703C

30
Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO06_Full RU_2437MHz
ANT 5+7
Pol. Horizontal Fundamental
- Lol i) Date: 20240342 - Lol i) Date: 20240342
1225 1225
1050 1040 1
i15 i1
PEAK 74
104 14
1
525 525
Peak ; ) e -
10 30
115 115
1 W54 1608 2862 Ut i 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 1388.83 57.71 74.00 -16.29 54.89 30.72 5.36 33.26 310 @ PEAK 1 M37.00 98.64 ------ - 95.73 3071 5.40 3.0 31 @ PEAK
- Lol i) Date: 20240342 - Lol i) Date: 20240342
1225 1225
1050 1040
1
i15 i1
104 104
VG 54
525 525
Avg 7 f b\“
10 30
115 115
1 W54 1608 2862 Ut i 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 1389.88 48.56 54.00 -5.4 45.73 30.72 536 3.5 31 0 AVERAGE 1 M437.00 9.3 ------ - B8.12 30.71 5.48 33.20 339 0 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C85 of C131
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samran . FCC RF Test Report Report No.: FR420703C

Pol. Horizontal Fundamental
Date; 20240312
. HI.M(!IMVII!I)
1225
ns=
PEAK_BE 74,
100
525 W% i
Peak M Blank
M
115
w7 496 U522 48 U4 50
Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wi dBuv/n dBuV/m 48 dB/ dB/m A8 B
1 28683 55.01 74.00 -18.89 5207 30.70 5.46 3.2 339 0 PEK

Date: 20240312

. HLM(mvnn)
1225
i75

[
100

AVG_BE 54
2 R
Avg T~ Blank
M
115
un U405 5L U144 Ui14 2500
Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wi dBuv/n dBuV/m 48 dB/ dB/m A8 B
128532 4191 54.00 -12.09 38.87 .70 5.46 3.2 39 0 AERAGE

Sporton International Inc. (ShenzZhen) Page Number : C86 of C131
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SPORTON LAB.

FCC RF Test Report

Report No.: FR420703C

Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO06_Full RU_2437MHz
ANT
Pol. Vertical Fundamental
- Lol i) Date: 20240342 - Lol i) Date: 20240342
1225 1225
1150 1150 1
i15 i1
PEAK 74
104 14
1
525 525
Peak o BrontadA o gt oo ) } n N ol
10 30
115 115
1 W54 1608 2862 Ut i 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 D2387.72 56.35 74.00 -17.65 53.53 30.72 5.36 33.26 214 260 PEAK 1 2437.00 104.17 ------ ------ 10027 3072 5.39 3321 214 26 PEAK
- Lol i) Date: 20240342 - Lol i) Date: 20240342
1225 1225
1050 1040 i
i15 i1
104 104
VG 54
525 1 525
Avg vr/ \__—.—1%
10 30 i
115 115
1 W54 1608 2862 Ut i 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 D1387.98 46.63 54.00 -7.37 43.81 30.72 5.36 33.26 214 260 AVERAGE 1 M437.00 96.83 ------ - 93.93 30.72 5.39 3.1 24 260 AVERAGE

Sporton International Inc. (ShenzZhen)
TEL: +86-755-8637-9589
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samran . FCC RF Test Report Report No.: FR420703C

Pol. Vertical Fundamental
Date: 20240342
: 44}Li!'«!l(!II!II\I'II!I)
1225
'”Mwm
75 k!
\N PEA_BE 74
100
T ]
525
Peak S Blank
M
115
uy U6 UiL2 UT4R U4 250
Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wi dBuv/n dBuV/m 48 dB/ dB/m A8 B
1 2835 6171 74.00 1.9 5.67 30.70 5.46 33.12 14 260 PEAK

Date: 20240342

: 44!Lml(tmll\l'lilll
1225

Iﬂ'/_—_‘ H‘-»-w_,/"r\

il

o e A6 BE 54

Avg ™ Blank

M

115

U U498 U622 U148 U4 200

Frequency (WHz)
Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark

Wi dBuv/n dBuV/m 48 dB/ dB/m A8 B
1 2835 49.50 54.00 -4.86 46.50 W70 5.46 3.1 24 260 AVERAGE

Sporton International Inc. (ShenzZhen) Page Number : C88 of C131
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SPORTON LAB.

FCC RF Test Report

Report No.: FR420703C

31
Mode Band Edge - L
2400-2483.5_802.11ax HE40_CHO06_Full RU_2437MHz
ANT 5+7
Pol. Horizontal Fundamental
- Lol i) Date: 20240342 - Lol i) Date: 20240342
1225 1225
1050 1040 !
i15 i1
PEAK 74
104 14
1
525 525
Peak - : - A —"— R
10 30
115 115
1 W54 1608 2862 Ut i 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B @ d
1 2388.99 59.90 74.00 -14.10 57.08 30.72 5.36 33.26 35 24 PEAK 1 2437.00 101.85 ------ ------ 98.94 30.71 5.40 33.20 315 PR
- Lol i) Date: 20240342 - Lol i) Date: 20240342
1225 1225
1050 1040
1
i15 i1
104 104
VG 54
525 525
10 30
115 115
1 W54 1608 2862 Ut i 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 1389.76 49.55 54.00 -4.45 46.72 30.72 5.36 33.25 375 24 AVERAGE 1 M437.00 92.36 ---- - B9.45 30.71 5.4 33.20 375 24 AVERAGE
Sporton International Inc. (ShenzZhen) Page Number : C89 of C131
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